XCEARIICCDHRPATER S BRAICBEDTHCBBLTIEZW,

Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant I’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

INEERNDNED)R@) navernce uaa.

’;Kmmw

O |

e

INFERNO NEO 2.0 readyset (with Syncro KT-231P)
1.8 Scale Radio Controlled .21 Engine Powered 4WD Racing Buggy

ﬂMaaquank

OFKFSHEITBICHBLTHDET, AT FVRAP/—Y DTHDIRIC
SEICLTLEEI W, XU TFYAPHEITORENGA IR, HELKS
DOIRFEIES U < [FHH1—F—HXEL TRRVEDELE W,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an Ihren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la

\_ hora de cambiar algun repuesto.

\
@AY TFYRAPN—YRIT DB, EAPERERES SBNKS

ICREMITTLEEW,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@Faire attention de ne pas perdre de vis ou autres petites piéces du
chéssis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucion de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algun repuesto.

KyOSHD

HE FINEST RADIO CONTROL MODELS

J
HKUPHROIH, FERMKEEBETZHENH D ET., *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! Pz APE)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso No 33003
© Copyright 2015 KYOSHO CORPORATION / 24 Miin &1 L

33003-MMO1



fthic %3 X %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

Tools required CAUTION: Handle tools carefully!
Die notwendigen Werkzeuge WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
Les outils t'lg'sés 9 53‘5% IMPORTANT: Maniez les outils avec prudence!

u I utifi . AVISO: Maneje las herramientas cuidadosamente!
Herramientas necesarias

WY TICRELRIE f EATZTEORRVNCIR, FHEBLTIREW,

FYMCA>TWAIE — kG TE 7oeh)—
TOOLS INCLUDED / GELIEFERTE WERKZEUGE TOOLS / Werkzeug ACCESSORIES / Zubehor
OUTILS FOURNIS / HERRAMIENTAS INCLUIDASJ OUTILS / HERRAMIENTAS ACCESSOIRES / ACCESORIOS
WAL > F (1.5mm, 2mm, 2.5mm, 3mm) W+RS0/— (K. #H./Y No0.96154 0
Hex wrenches (1.5mm, 2mm, 2.5mm, 3mm) Phillips screwdrivers (sizes: L, M, S) KYOSHO AR+ LT )L— Iw
Sechskantschliissel (1.5mm, 2mm, 2.5mm, 3mm) Kreuzschlitzschraubendreher KYOSHO Special Glue i,
Clé allen (1.5mm, 2mm, 2.5mm, 3mm) Tournevis cruciforme A=l
Llaves Allen (1.5mm, 2mm, 2.5mm, 3mm) Destornilladores Phillips Instant Glue / Sekundenkleber @
Colle cyanoacrylate / Pegamento instantaneo
WxyOy oA

2mm BSIARYF W/\Y= Screw Cement / Schraubensicherung

1.5mm Ej 4 )
ZJJ

2.5mm Needle Nose Pliers Scissors Frein filet / Fijatornillos
3mm Flachzange Schere No.96178 CEMENT }
L Pinces plates Ciseaux Oy %51 b (sh3E/10cc)
B+FLYF(K) Alicates de punta fina el

Loctite (Medium Strength / 10cc)
Loctite (mittelstark / 10ml)
Loctite (Moyenne / 10cc)

Loctite (Medio / 10cc)

Cross Wrench (big)
Kreuzschlussel (groB)
Clé en croix (grande)
Llave de cruz (Grande)

Tijera
=

m=v/{—
Wire Cutters BhHyy—F+17 No.36219 / 36219P
s ; : Sharp Hobby Knife SPFHA7TyIU—v—
@ 77/LYFELTHERTEET, Seitenschneider
Can be used as plug wrench. Pince coupante Scharfes Bastelmesser SP KNIFE EDGE REAMER
Krezenschluessel — Alicate cortacables Cutter REIBAHLE

Cuchilla de Hobby ALESOIR SPECIAL

(/7777777 i

Peut-étre utilisé comme clé a bougie. )
Puede utilizarse como llave de bujias

HERRAMIENTA TALADRO CARROCERIA

BRA—ILLYF

Wheel Wrench - B I LREEA

Felgenschluessel ] Rubber Cement

Clé démonte pneus | B Gummi-Kleber

Llave de ruedas Awl Colle a pneus TROTARET, B - 15mmORBHNTESTETT,
Spitzahle Cola de contacto No need to pre-drilll Drills neat 1 ~ 15mm holes directly!
Poingon UnerlaBlich, nitzlich! Diese Ahle bohrt Ihnen 1 ~ 15mm

- Punzén ‘l" Lécher, einfach und sauber!
Un must! Permet de faire des trous de 1 ~ 15mm sans

] I effort! Idéal pour les carrosseries.

Perfora agujeros desde 1 a 15mm.
eecccccccccccccccccccccccccccccccccnns

I THEIDFEE (1) /BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

M TORICTRDZ EITERLTLIEE WL,

O OHTEEER Fn, BEEEET S, ; \\\\\\\\\m ggﬁ‘;g‘
0=y FONEEREN D B, ﬂ W NERARANAN
XH—FB. REHH D E LS, BEURHOD IR | Bon

IRFEIED, H T —H—HRE, K TITER
IEEW,
QNS LBERBOFECY A XZBRZIBVNLSICT B,
Hz2EIc L THERUBHSHEI TS,

‘ Correcto

B

. Wron
OTPERE DB EEIE - - - R Falscﬁ
M ZHANEL THEMMPEESNBET RNENERREAY .
WHTILES N, Mauvais
LU, BREAERT2ETHOBE L Mal
EXADBENMGLSBEDET,
Before assembling, please read the following carefully: Avant 'assemblage, veuillez lire les points suivants attentivement:
@First, read this instruction manual and familiarise yourself with the model’s @Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
construction. déroulement et pourrez mieux vous orienter.
@Check the kit contents. Should any parts be missing, contact the retail shop from @ Vérifiez ensuite le contenu du kit.
where the model was purchased. Sijamais il y a des pieces manquantes, adressez-vous directement a votre
@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page magazin spécialisé ou au distributeur Kyosho dans votre pays.
before fitting to ensure that you are installing the correct parts. @Ne confondez pas les vis et les petites pieces! Vérifiez-les a I'aide des
@Tighten Self tapping (TP) screws into parts until you have a secure attachment. illustrations dans chaque plage de montage, puis assemblez les.
However, be careful not to overly tighten TP screws as the threads may be @Lorsque vous serrez une vis autotaraudeuse:
damaged. Serrez jusqu’a ce que la piéce a monter soit bien installée. Pourtant, veillez &
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.
Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch: Antes de comenzar el montaje, lea atentamente lo siguiente:
@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau @Lea, en primer lugar, este manual para obtener una idea general.
Ihres Modelles. @Compruebe la conformidad de todas las piezas.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhandler oder an den
Kyosho-Vertreiber in Inrem Land.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor

Si faltara alguna pieza, contacte con la tienda donde lo adquirio.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada

dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen. paso.
@Beachten Sie beim Festziehen einer Treibschraube folgendes: @A la hora de apretar Tornillos Autorroscantes(TP):
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten Apriételos firmemente en la pieza donde corresponda.
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht Uberdrehen! No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I THIDEE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

FvhCiE, BPREINES EXAPIYIE@EDEL < A> TVWEY,

KIREW,

This kit contains screws and hardware in different metric sizes and shapes.

on the left side in each assembly step.

BMEAEICIRERTEIS D XITDOTHERL THSHEILTT

Before using them, check the screws on the true-to-scale diagrams

Dieses Kit enthalt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wahrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.
Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche

de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escala
real esquemas en el lado izquierdo de cada paso del montaje.

@t X DIEFE / SCREWS
Schrauben / VIS / TORNILLOS

@/ \YER@D Y+ XB / OTHER HARDWARE
Andere Teile / AUTRES / OTROS ACCESORIOS

Ow>

Ex TPEX 3x12mm £ X 3mm Ty¥v—-Fvh E4EUVY
Screw Self-tapping (TP) Screw Screw Washer - Nut E-ring
LK Schraube LK Treibschr LK Schraube Scheibe - Mutter E-Ring E4
Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm
Tornillo Tornillo TP Tornillo 3x12mm Arandela * Tuerca Clip E4
ﬂx\l\\\\\\\\\\\\\\\\\\\\\\\! «\\\\\\\\\\\\\\\\\\\\\\\\\‘r : WJ 3mm 3
‘ ‘f mm 4mm
FrvTER TPHZEZR 12mm
Cap Screw TP F/H Screw o
Inbusschraube SK Treibschraube 5x10mm XY - ~FY>T 58mm EOR—JL
Vis Vis TP F/H 3x12mm S E X Metal Bushing - Ball Bearing : Pillow Ball
Tomillo allen Tornillo TP F/H F/H Screw Lager - Kugellager o Kugelschraube
SK Schraube Bague Métal - Roulements a billes 9
E Dmgmm Vis P 3x1omm Casaquillo Metalico - Rodamiento Fotule 5.6mm
6tula 5.8mm
Tornillo 3x12mm F/H 5mm
HSER £y hER — [ )IIIIIIIIEIIIH
Flat Head (F/H) Screw Set Screw 4‘L 3mm 7 N\ @
SK Schraube Gewindestift ‘1? Q
Vis F/H Vis BTR 12 5.8
Tornillo F/H Prisionero mm -omm
SREAE DR MV So funktioniert die Bauanleitung: £
HORDTC 9 ( 5%8Af Example )

How to read the instruction manual:

P COEETHEMN TR B L ZEDHH,
N O LR, RIR. FERE
TFY FROERIE. EREEBRW\WTEF—

No.MftFsnTWwEd, ART/IX\—V%E
EATBEEF—No.ZSBL T LI,

: BEABATIEZ < OV — I HERINT

WET, Y—7ITFR L THEIZTZAED
TLEE W, Y=V DK, &=
DFICHDET,

: Gives the name of the part being made and

the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

: All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu

bauende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der
Bauanleitung finden Sie eine Ersatzteilliste,
die zu der Teilenummer die entsprechende
Bestellnummer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

Comment lire les instruction:

Como leer el manual de instrucciones:  ( Exemple Beispiel

Ejemplo)

1 70y K RANRY Y 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera X

@5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Achsschenkstholzen
Vis a fusée
King Pin

A:

B:

C:

Numéro de la plage de montage et le nom de
la piece a assembiler.

Numéro de référence de la piece, nom,
illustration en grandeur réelle et quantité utilisée.

Toutes les piéces, exceptées les vis, sont
identifiées par un numéro de référence. Pour
I’achat de pieces de rechange, trouvez ce
numéro dans la liste pour pieces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

B:

C:

: Indica el numero del Paso y la Parte a ser
montada.
Numero, Nombre de la Pieza, Dibujo a

escala real, Cantidad utilizada.

Todas las piezas, excepto los tornillos vienen
identificadas por un nimero. Para
comprarlas por separado,

mire el nUmero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Este manual de instrucciones utiliza diversos

simbolos.
Téngalos en cuenta durante el montaje.




HII THID;FEE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)

Erklaerung zu den Symbolen in dieser Anleitung
Liste des symboles a respecter lors du montage:
Pictogramas utilizados en este manual de instrucciones

Symbols used throughout the instruction manual, comprise:

ﬂ SEEEICFEDNTVNEY—Y

ER U THII TSR,

EARUC L SICHEIZITS,

AIENY 5 & SICHEIIT S,

Pay close attention here! Assemble left and right sides the same way. @-‘: Ensure smooth, non-binding movement when assembling.
Vorsicht! Wichtiger Hinweis! Bauen Sie eine linke und eine rechte Seite. ’ Das Teil muB sich leicht bewegen lassen.
Attention! Avis important! Assemblez le coté gauche comme le cété droit. La piéce doit pouvoir pivoter autour de la vis.
Preste atencion. Realice el montaje de igual forma en ambos lados. Aseglrese que la pieza se mueve suavemente.
, BifRIEEAITEET 5. ik, ) HSDIRICHIIT S,
Apply instant glue (CA glue, super glue). Temporarily tighten. \@ Assemble in the specified order.
) CA Verwenden Sie Sekundenkleber. Vorlaufig festziehen. @’ In der angegebenen Reihenfolge zusammenbauen.

Collez avec de la colle cyanoacrylate.
Apliqgue pegamento cianocrilato

JLRERAITEET 5.

Apply rubber type glue.
Gummikleber.

Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

Vissez temporairement.
Apriete de manera provisional.

XYOAYIHEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

2ty MEIZTZ (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

TR ZED, [Izhvy b33, RE,
Apply grease. Cut off shaded portion. True-to-scale diagram.
Fetten. Schneiden Sie die schraffierten Flachen heraus. MaBstabsgetreue Darstellung.

Appliquer de la graisse.
Aplicar grasa.

E N @ 5] BN

Coupez la partie grisée.
Corte la zona oscurecida.

lllustration a I'échelle.
Dibujo a tamafo real.

palll:= YN 2mmON%Z &1+ % (Bl) o AN RDENY T B,
Must be purchased separately! Drill holes with the specified diameter. ~ Cut off excess.
Das Teil ist nicht im Bausatz enthalten! 2mm Bohren Sie Lécher im angegebenen @. Uberschiissiges Material abschneiden.

Doit étre acheté séparément!
Debe comprarse por separado.

Percez des trous au @ indiqué.
Perfore agujeros con la medida indicada.

Coupez 'excés.
Corte el sobrante.




Différentiel / Diferencial

77 %% / Differential / Gear Differential

V4

4x4mm v FEZR
Set Screw
Gewindestift
Vis BTR 4x4mm

Prisionero 4x4mm Meépl

Flat surface
abgeflachte Seite

(&

at

(B8 x 16 x5mm X7 Y

[mm ,,,,,,,,,,,,,,,,,,, 3 Superficie plana
®6mm O >
O fing (For contery
- (For center)
Joint thorique R (Mitte)
Junta Térica @4x10mm LA (Pour le centre)
ffffffffffffffffffff 3 Shim (Central)

Unterlegscheibe
Rondelle de callage

B (ZR>k/UT)

(For front and rear) X2
(vorn & hinten)
(
(

Pour l'avant et |'arriére)
Delantero y Trasero)

Zavk/UvHA
For front and rear
vorn & hinten

Pour l'avant et I'arriere
Delantero y Trasero

@\ 4x4mm ey —mH
| For center
X .
Mitte

Pour le centre
Central

; Arandela
BallBearing [~ )\ 6
Kugellager A
Roulements a billes /
Rodamiento @®26x14mm ¥+ 7 b~ (8B) §
Shaft (Black)
Welle (Schwarz)
,,,,,,,, 3 Axe 2.6x14mm (Noir) \ <
Eje 2.6x14mm (Negro)
— 3
N\ J
— Ky . R . . Y ! p -
2 77 % | Differential / Gear Differential ®\@ Fjolrjfr/ont ;j ;\;}f I?or/cznt ﬁrﬁ
Différentiel / Diferencial * X vorn & hinten X Mitte y

3x12mm S EX

Pour l'avant et |'arriére
Delantero y Trasero

Pour le centre
Central

JAY R/ tYY—H
Front / Center

Vorne / Mitte

Avant / Pour le centre
Delantero / Central

#50000 - 100000

YA
Rear
@ (Z7Ov k /YUY H) Hin.t‘en #3000 - 5000
(For front and rear) é{ggg‘?’o
(vorn & hinten)
(Pour l'avant et 'arriere) — No.96753
Delantero y Trasero 7 0.
evs—m Y ) Oil for Differential #3000
(For center) Differential-Oel
(Mitte) Huile de différentiel
ﬁgOU: Iel)centre) Aceite diferencial
entra
(Z7a>¥ ~/UYH)

(For front and rear)
(vorn & hinten)

F/H Screw (Pour l'avant et I'arriére)
\S/K 'S:/cgrgu:): (Delantero y Trasero)
IS Ty oxTemm @26x14mm v 7k (B)
Tornillo 3x12mm F/H Shaft (Black
,,,,,,,,,,,,,,,,, 12 aft (Black) 3x12mm
Welle (Schwarz) )
. Axe 2.6x14mm (Noir)
S AR
(®8x 16 x 5mm _/\7 I¥7 Eje 2.6x14mm (Negro)
Ball Bearing
Kugellager /e 3 &
Roulements a billes  (§)emm 0V >4 \ B,
Rodamiento O-ring R %%
O-Ring vy —F
Joint thorique EFor/center)) 5
ffffffff Junta Térica 7
cuma o e 3 (Mitte) \T\\\\\ Ry O ext2mm
(Pour le centre) %
(Central)
2ty MEIZITS (B), B S DJEICHEII TS, X RIEEA o TIRERB,
Assemble as many times as specified. Bl Assemble in the specified order. Must be purchased separately! Apply grease.
Sooft wie angegeben zusammenbauen. In der angegebenen Reihenfolge zusammenbauen. Das Teil ist nicht im Bausatz enthalten! Fetten.
Assemblez aussi souvent quindiqué. Assemblez dans I'ordre indiqué. Doit étre acheté séparément! Graissez.

Repita las veces sefaladas.

Realice el montaje en el orden indicado.

Debe comprarse por separado.

Aplicar grasa.

5




)47 £+77R v & X / Rear Gearbox / Hintere Getriebegehause
Carter de différentiel arriere / Caja de transmision Trasera

DY >r7

Rear Differential
Hintere Gear Differen
Différentiel Arriére
Diferencial Trasero

> WEEEZ T, Ny 7
5 v :/ 1 %Eﬁlgg— 60
Adjust the backlash

with the shims.
Zahnflankenspiel mit

Distanzscheiben justieren
Ajuster I'entre-dents

avec les rondelles.
Ajuste la holgura con

las arandelas.

2.6 x8mm TPHYHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm

4 x20mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x20mm

tial

4x25mm

S %@2.6X8mm

2.6x8mm

Tornillo 4x20mm TP F/H

ooy -2 P

Tornillo 2.6x8mm TP F/H

Ball Bearing

i Kugellager
4x25mm TP SEX 13x 16 x 0.5mm ¥ L (& Thick) Roulements
TP F/H Screw 13x 16 x 0.3mm > A (& Thin) Rodamiento

Shim
Unterlegscheibe
Rondelle de callage
Arandela

SK Treibschraube
Vis TP F/H 4x25mm
Tornillo 4x25mm TP F/H

o2

4 (B®8x16x5mm RFJYYY  (3)8x16x4mm 7YV

Ball Bearing
Kugellager

a billes Roulements a billes

Rodamiento

')1K v & X / Rear Gearbox / Hintere Getriebegehause
Carter de différentiel arriere / Caja de transmision Trasera

4x15mm TPEX
TP Screw
LK Treibschr
Vis TP 4x15mm

Tornillo 4x15mm TP
ﬂm\\\\\\\\\\\\\\\\\w fffffffffffff 2

Qyaa1vhihv7
Joint Cup
Getriebeausgang
Noix de cardan
Vaso Salida Palier

5x4mm v hEX
Set Screw
Gewindestift
Vis BTR 5x4mm
Prisionero 5x4mm

> ESREICEY NEXZEET %,

Firmly tighten the set screw onto the flat surface.

Ziehen Sie die Gewindestifte auf die ab-geflachten
Flachen fest.

Vissez les vis type BTR sur les méplats.

Apriete los prisioneros firmemente en las partes
planas del eje.

8,//5x4mm

4x15mm

oWl 75 DJEICHEIIT S, TR ERD, x¥avy
Bl Assemble in the specified order. Apply grease.
In der angegebenen Reihenfolge zusammenbauen. Fetten.
Assemblez dans I'ordre indiqué. Graissez.

Realice el montaje en el orden indicado. Aplicar grasa.

VAIEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique li

quido fijatornillos.




>+ >— / Chassis
Das Chassis / Chassis / Chasis

4x15mm TP ZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm

[[ Tornillo 4x15mm TP F/H
,,,,,,,,,,,,,,, 4

4x15mm

70> kYR ¥ X /Front Gearbox / Vorderes Getriebegehause
Carter de différentiel avant / Caja de transmision Delantera

Oy s~7T7

Front Differential
Vorne Gear Differential
Différentiel Avant
Diferencial Delantero

> W EEZ T,
Ny oIIv2a
ZIRET B,

Adjust the backlash
with the shims.

Zahnflankenspiel mit
Distanzscheiben justieren

Ajuster I'entre-dents
avec les rondelles.

Ajuste la holgura con
las arandelas.

19,20

00

2.6x8mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm

4 x20mm TPEX
TP Screw
LK Treibschr
Vis TP 4x20mm

2.6x8mm
2.6x8mm

Tornillo 4x20mm TP Tornillo 2.6x8mm TP F/H ®)8x16x5 FUVT  @8x16x4 .
Mo R x16x5mm X7 YUY x16 x4mm X7 YUY
«‘\\\‘\\\\\‘\\‘\\‘\\‘\\‘\\‘\\‘\\ 2 4 Ball Bearing Ball Bearing
. P Kugellager Kugellager
4x20mm TPHZER 13x16x0.5mm > L (/% Thick) Roulements a billes Roulements a billes
TP F/H Screw 13x 16 x 0.3mm L (& Thin) Rodamiento Rodamiento
SK Treibschraube Shim _
Vis TP F/H 4x20mm Unterlegscheibe
Tomnillo 4x20mm TP F/H Rondelle de callage (/" )\ || 1
Arandela
ffffffffff 2
M 75 DIEICHEII T 5, TR ZED,
Bl Assemble in the specified order. Apply grease.
In der angegebenen Reihenfolge zusammenbauen. Fetten.
Assemblez dans I'ordre indiqué. Graissez.

Realice el montaje en el orden indicado.

Aplicar grasa.




7 70Oy hF£V7/Rw o X /Front Gearbox / Vorderes Getriebegehduse
Carter de différentiel avant / Caja de transmision Delantera

> ESRHEICEY N\NEXRZEET %,
Firmly tighten the set screw onto the flat surface.
Ziehen Sie die Gewindestifte auf die ab-geflachten Flachen fest.
Vissez les vis type BTR sur les méplats.
Apriete los prisioneros firmemente en las partes planas del eje.

4x20mm
4x20mm
5x4mm v hEXR 4x20mm TPHZEX OPERSAY:EPAL
Set Screw TP F/H Screw Joint Cup (L)
Gewindestift SK Treibschraube Getriebeausgang (L)
Vis BTR 5x4mm Vis TP F/H 4x20mm

Noix de cardan (Longue)
Prisionero 5x4mm Tornillo 4x20mm TP F/H Vaso Salida Palier (L)

¥+ ¥— / Chassis
Das Chassis / Chassis / Chasis

4x15mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm
Tornillo 4x15mm TP F/H \

4x15mm\% 4x15mm
N R 2 g/

X¥OvIHEZEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.




% —F+ 7Ry ¥ X /Center Gearbox / Die mittlere Getriebegehéduse
Carter de différentiel central / Caja central

3x12mm

FTL—F% v U= (U TR
Brake Caliper (Rear)
Bremssattel (Hinten)
Plaquette de frein (Arriere)
Zapata freno (Trasero)

TL—FFv U/~
Brake Caliper
Bremssattel
Plaguette de frein
Zapata freno

TL—%/8y R (B)
Brake Pad (Black)
Bremsbelag

vV —F7
Center Differential

Garniture de frein (Noire) 3x12mm E2 Mitte Gear Differential

Zapata freno (Negra) Screw Différentiel Central
Ll_‘ Schraube Diferencial central
Vis 3x12mm

Tornillo 3x12mm
ﬂI|||||||\||||||||||||||| ffffffffffffffff 4

ffffffffff 4

©
®
©

o } aprox. 7mm

10mm

#7mm
approx. 7mm
ca. 7mm
environ 7mm

3x12mm

1 O Y% —F+Rwv U X /Center Gearbox / Die mittlere Getriebegehéduse
Carter de différentiel central / Caja central

¥ A0 IFERFTL TWE R A
Q) ORGO4ZE HE LK 2E LY,
is not sold separately.

urchase ORGO4. 2
Teil ist nicht einzeln erhaeltlich,

bitte verwenden Sie Teil , ORG-04. 0 0
La piece n'est pas vendue

séparément. Acheté ORG04 .
no se vende por separado

Adquiera (1) ORGO4.

@ (av)
(Short)
(Kurz)
(Courte)

4x15mm
4x15mm

4x15mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm

Tornillo 4x15mm TP F/H
%%%%%wﬁ ffffff 4

3x6mm HIEXR
F/H Screw
SK Schraube
Vis F/H 3x6mm
Tornillo 3x6mm F/H

o ERU THEII TS,
=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

X AEBA o

Must be purchased separately!
Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!
Debe comprarse por separado.




1 1 Y4745 > )X—ZF— /Rear Shock Stay / Hintere Dampferbriicke (> cOREERTEE S Ao A
Support amortisseurs arriere / Soporte amortiguadores trasero These holes cannot be used.
Diese Bohrungen diirfen nicht
3x10mm J:\CRIAN 4x10mm verwendet werden.

Holes for mounting. Ne pa}g utiliser ces trpus.
Dieses Loch verwenden No utilizar estos agujeros.
Trous pour le montage.
Agujeros a utilizar.

S 7

J
N
3x10mm (TP) EA
3x10mm Fv+v TR 3x10mm TPEX
Cap Screw TP Screw
Inbusschraube LK Treibschr
Vis Vis TP 3x10mm
Tornillo allen Tornillo 3x10mm TP
i - PR SR 1
4x10mm EX 3x12mm TPE X
Screw TP Screw
LK Schraube LK Treibschr
Vis 4x10mm Vis TP 3x12mm
; Tornillo 4x10mm Tornillo 3x12mm TP
@mmxmmmm ———————————————— o | g - 2 &@ 4xiomm
3x12mm 3x12mm
1 2 D1 > AT — [ Wing Stay
Heckspoiler-Halterung / Support aileron / Soporte alerén
3x15mm
[
=
> EROEHEITER,

Note the types of screws !

Auf verschiedene Schraubentypen
achten !

Vérifier bien le type de vis a utiliser !

Fijarse bien en los diferentes

tipos de tornillos !

3x15mm TPE X 4x15mm TPE X 4x20mm EX
TP Screw TP Screw Screw

LK Treibschr LK Treibschr LK Schraube
Vis TP 3x15mm Vis TP 4x15mm Vis 4x20mm
Tornillo 3x15mm TP Tornillo 4x15mm TP Tornillo 4x20mm 4x15mm

(o« { jons-—2 (IO 2

4x20mm

= JER U THII TSR, %EEIEIUJ:’BLZ%HIZTéo
=8 Pay close attention here! Assemble left and right sides the same way.
Vorsicht! Wichtiger Hinweis! Bauen Sie eine linke und eine rechte Seite.
Attention! Avis important! Assemblez le c6té gauche comme le cété droit.
Preste atencion. Realice el montaje de igual forma en ambos lados.

10




1 3 AR 3> [ Rear Suspension / Hintere Aufhangung . OERMA »>ROY—Y @
Suspension arriére / Suspensién Trasera 1 For Right Marked "R" oz
: Rechts R links markiert —— 2(/ 50
_ Drolte Marqué “R” >
® = fF »-LOY—7 ' e N
Lo Marked “L” . Derecha R" marcado \w

Links L links markiert .
Gauche Marqué “L” N \
Izquierda L" marcado

4x12mm v hEX

[ @ A Set Screw
A /‘ /3 Gewindestift
\Y Vis BTR 4x12mm

Prisionero 4x12mm

(B5)8x 16 x5mm X7 Y

Ball Bearing

Kugellager -

Roulements a billes @83 x 8 x 2.5mm 75— 5x4mm v hEX

Rodamiento Collar Set Screw
Gleitlager Gewindestift
Bague Vis BTR 5x4mm

Prisionero 5x4mm

O

@)E25 EUVYT (3R)
E-ring (Silver)
E-Ring (Silber)
Clips (Argent)

@3 x48mm ¥+ 7 k (2)
Shaft (Black)
Welle (Schwarz)
Axe 3x48mm (Noir)
Eje 3x48mm (Negra)

GH2.6x17mm ¥+ 7 b
Shaft
Welle
Axe 2.6x17mm

..........................................

¢ %No.1-S54012 4x12mmOt v hER %

EHY 5 LERRABNTREICAD XD,

By using Part No.1-S54012 4x12mm Set Screw,
adjustments for the ground clearance can be made. -

Bei Verwendung der 4 x 12 mm Gewindeschraube
(Art.-Nr. 1-§54012) kann die Bodenfreiheit justiert werden. :

Il est possible d'ajuster la garde au sol en utilisant <
les vis 4x12mm (#1-S54012). :

Utilizando la pieza No. 1-S54012 Tornillo Prisionero :
4x12mm, podra realizar ajustes en la altura
con respecto al suelo.

> EERER
For adjusting the
ground clearance.
Zur Justierung der
Bodenfreiheit.
Réglage de la garde
unten au sol. :
Parte inferior Para ajustar la altura. :

> 30 EMDAR—Y— LRI BT ET,

IRA—ILR—RADEENTEET,

Adjust the wheel base by using the other
spacer instead of .

Der Radstand kann durch Einsatz des
anderen Spacer's fuer Teil 36 justiert werden.

Ajuster I'empattement en utilisant d'autres
entretoises que la piéce (0.

Ajustar la distancia entre ejes utilizando otro
casquillo en vez de .

-k
: Top Oben
. Haut Parte superior

‘F
Bottom

Clip (Plateado)

Eje 2.6x17mm

1l

N

A7 A>3 / Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspension Trasera

O O

@D5x38mm 7Y A MO YR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

I T -2 o 17mm
ca. 17mm

@)7.8mm R—)LTV R
Ball End
Kugelpfanne
Chape
Rotula

environ 17mm
aprox. 17mm

Il YN
Must be purchased separately!
Das Teil ist nicht im Bausatz enthalten!

X

> IVDHDZANERY,
The Side with groove is reverse screw.
Die markierte Seite hat ein Linksgewinde.
Le cbté avec le déport est le pas inversé.
El lado con la muesca es el lado con
rosca inversa.

J/

Doit étre acheté séparément!

Debe comprarse por separado.

W =S OIEICET TS, 2%y METTS (fl).
Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

EARL &S ICHEITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

Lg X2

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

RYE,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.
Dibujo a tamafio real.

2 EEUTHI T,
=l Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

11




Suspension arriere / Suspension Trasera

Y5 X~R> 3 3> /Rear Suspension / Hintere Aufhangung

@4 x74mm ¥ 7
Shaft Welle
Axe 4x74mm  Eje 4x74mm

i

3x10mm vy 7ERX  @EIEY VT (B)

Cap Screw E-ring (Black)
Inbusschraube E-Ring (Schwarz)
Vis Clips (Noir)
Tornillo allen Clip (Negro)

@ 7.8mm ERR—IL

< el
Flange Ball A .
Kugel m. Bund Holes for mounting.
germ. Bur Diese Bohrungen verwenden AR
Boule épaulée For Right
A . Trous pour le montage. 9
Roétula biselada ) - Rechts
Agujeros a utilizar.
””””””” 2 Drolte
Derecha

IR
For Left
Links
Gauche
Izquierda

3x10mm

A A>3 [ Rear Suspension / Hintere Aufhangung

Suspension arriére / Suspensién Trasera

@3 x25mm R Y1 —EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

i —

@7.8mm VINFR—IL
Ball
Kugel
Rotule 7.8mm

I:[]:I Rotula 7.8mm
,,,,,,,,,,,,,,,,,,,,, 2

NN

Holes for mounting.

Diese Bohrungen verwenden
Trous pour le montage.
Agujeros a utilizar.

W 75 DJEICHEII TS,
Bl Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

L4

EERUKSICHEITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.

Realice el montaje de igual forma en ambos lados.

(2 JER U THII TSR,
=M Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

12




1 7 >+ >— / Chassis
Das Chassis / Chassis / Chasis

3x10mm TPHZEXR
TP F/H Screw 3x18mm
SK Treibschraube
Vis TP F/H 3x10mm

3x18mm TPEX
TP Screw
LK Treibschr
Vis TP 3x18mm
Tornillo 3x18mm TP

ﬂmmmmww —————————— 1

§/3x10mm

1 8 70> k5> )\—2Z7— [Front Shock Stay / Vordere Dampferbriicke
Support amortisseurs avant / Soporte amortiguadores delantero

:EN AN

3x10mm Holes for mounting.
Diese Bohrungen verwenden
Trous pour le montage.
Aguijeros a utilizar

3x12mm TPE X 3x10mm ¥+ v 7ERX  4x10mm EX
TP Screw Cap Screw TP Screw
LK Treibschr Inbusschraube LK Treibschr
Vis TP 3x12mm Vis Vis TP 4x10mm
Tornillo 3x12mm TP Tornillo allen Tornillo 4x10mm TP

[ oo - > Emmmm-—— 2 Qmmm ffffffffffff 4

(> coRBERATEEEA.

These holes cannot be used.

Diese Bohrungen dirfen nicht
verwendet werden.

Ne pas utiliser ces trous.

No utilizar estos agujeros.

\CQ/

4x10mm
3x12mm

3x12mm

V EARU &S ICHEITS, [ a EB U THIITSH.

Assemble left and right sides the same way. =8 Pay close attention here!
Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez le coté gauche comme le cété droit. Attention! Avis important!
Realice el montaje de igual forma en ambos lados. Preste atencion.

< K
\ 4x10mm




1 9 70Y MY ARY 2 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera

4x10mm Fvv7ER [ Fayillss
Cap Screw For Right
Inbusschraube Rechts
Vis Drolte »RON—7
Marked “R”

Tornillo allen Derecha
[%Hmwm I ,,,,,,,,,, 4 R links markiert
Marqué “R”

(5)8x 16 x 5mm RF U2 "R" derecha
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

Gh2.6x17mm ¥+ 7k

Shaft P |

Welle D :

Axe 2.6x17mm |

Eje 2.6x17mm |
I (SR 2 @@FvILNT— !
. Knuckl Il |

5x4mm v hEX nuckle Collar !
Set S Lager |

et Screw Bague épaulée de fusée |
Gewindestift Casquillo |

Vis BTR 5x4mm |
Prisionero 5x4mm [H ,,,,,,,, 4 !
,,,,,,,,,,,,,,,,,,,,,,,,, 2 !
[ |
I

I

>LOY—Y
Marked “L”

-

@ I
For Left
Links
Gauche
Izquierda

L links markiert
Marqué “L”
"L" izquierda

20 70Y MY ARY 2 3 [ Front Suspension / Vordere Aufhangung ®\®
Suspension avant / Suspension Delantera %

AR
For Right
Rechts
Drolte
39E25 EY >4 () | Derecha
E-ring (Silver)
E-Ring (Silber)
Clips (Argent)

4x12mm v hEX
Set Screw
Gewindestift ~ G(;)
Vis BTR 4x12mm
Prisionero 4x12mm N

@E3 EVVY (B)

ERIFA
For Left
Links
Gauche
Izquierda

E-ring (Black)
E-Ring (Schwarz)
Clips (Noir)
Clip (Negro) A
""""" 4
@3x38mm Y7k
Shaft  Welle :
H P
Axe 3x38mm  Eje 3x38mm aut Parte superior
Ii i _
"""""" 2 . %No.1-854012 4x12mmOt vy hER%
@)4x74mm Y ¥ 7 b c [ERT3EHEERENTRICEDET, i
Shaft  Welle . By using Part No.1-S54012 4x12mm Set Screw, Bottom  Unten :
Axe 4x74mm  Eje 4x74mm + adjustments for the ground clearance can be made. Bas Parte inferior ;
m H] . Bei Verwendung der 4 x 12 mm Gewindeschraube g, =725 %2 :
,,,,,,,,,,,, > © (Art-Nr. 1-.854012.) kann die Bodenfreiheit justiert. werden.  For adjusting the
Il est possible d'ajuster la garde au sol en utilisant ground clearance.
les vis 4x12mm (#1 ‘854012) Zur Justierung der
. Utilizando la pieza No. 1-S54012 Tornillo Prisionero  Bodenfreiheit. :
X RFEA o . 4x12mm, podré realizar ajustes en la altura Réglage de la garde au sol. &
Must be purchased separately! . I | .
Das Teilist nicht im Bausalz enthalten! L e Para ajustar la altura.
Doit étre acheté séparément!
Debe comprarse por separado.

oW =S DJRICHEIZIT 2, V ERERAU LSICHIIT S,
ll Assemble in the specified order. Assemble left and right sides the same way.

XIOvIHZED,
Apply threadlocker (screw cement).

In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Verwenden Sie Schraubensicherungslack.
Assemblez dans I'ordre indiqué. Assemblez le c6té gauche comme le c6té droit. Appliquer du frein filet.
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Aplique liquido fijatornillos.

14




2 1 70O kY A~N> Y 3> [ Front Suspension / Vordere Aufhangung| (G
Suspension avant / Suspension Delantera

) 6.8mm VK- | BV DHBFTHER,
Ball The Side with groove
Kugel is reverse screw.

Rotule 6.8mm Die markierte Seite hat #6mm
Rétula 6.8mm ein Linksgewinde :':lpprox 6mm
[[Il 77777777777 2 Le co6té avec le déport ca 6m|.'n
est le pas inversé. environ 6mm

BYE25 EU V7 (8R) Lado con rosca inversa.
E-ring (Silver)
E-Ring (Silber)
Clips (Argent)

Clip (Plateado)
G e

@3 x40mm ¥+ 7 k (8)
Shaft (Black)
Welle (Schwarz)
Axe 3x40mm (Noir)
Eje 3x40mm (Negro)

aprox. 6mm

i
ffffffffff 2
@3 x25mm 27 Y 1—EY
Screw Pin
Schraubachse
Vis

Tornillo Pasador

-

76.8mm R—JLTYV R
Ball End
Kugelpfanne
Chape
Rétula

O 2

@)5x22mm 7Y v A MO YR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

22 >+ >— / Chassis (O
Das Chassis / Chassis / Chasis

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

i 1

4 x20mm TP S EX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x20mm
Tornillo 4x20mm TP F/H

ffffffffff 2
4x20mm
MW 7S DIEICHEII T 5, V EERU&LSITHEIIT S, (2 FRUTHIZI TSR,
Bl Assemble in the specified order. Assemble left and right sides the same way. =8 Pay close attention here!
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez dans I'ordre indiqué. Assemblez le c6té gauche comme le c6té droit. Attention! Avis important!
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Preste atencion.

15




23 Y& —FRvy ¥ X/ Center Gearbox / Die mittlere Getriebegehause
Carter de différentiel central / Caja de transmision central

3x3mm v rEZR
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

3x10mm

- 2
3x10mm TPE R

TP Screw

LK Treibschr

Vis TP 3x10mm

Tornillo 3x10mm TP
»EVNEDEFEM,
Use thick one.

ﬂ\\\\\\\\\\\\\\\\\\m ffffffffffffff ~ : ( @
— Y Dicke beachten!

— A Utiliser I'entretoise épaisse.
Utilizar el grueso.

24 ATF7Y>Y | Steering
Lenkung / Direction / Direccion =L

=W
4x10mm EX Short
Screw Kurz
LK Schraube Courte
Vis 4x10mm Corto
[ Tornillo 4x102m > [=(TER,
|

Note the direction.

Einbaurichtung beachten. ‘
96 x 10 x 3mm X% )L Notez le sens.
Metal Bushing Fijarse en el dibujo. (L 3x10mm
Lager —
Bague Métal 6x10x3mm (02 5.8mm E'OR—)L (3F) Qb - ~
Casquillo Metélico 6x10x3mm Pillow Ball (silver) @

Kugelschraube (silber)
,,,,,,,,,,, P Rotule (argent) 5.8mm 4x10mm
Rétula 5.8mm (Plateado)
@®RTFFYUYITHT— [ m1

Steering Collar 3mm7FrAv+yhk

5

Lager Nylon Nut @ |

Entretoise Kunststoffmutter B 3mm J

Casquillo direccion Ecrou nylon

Tuerca Nylon
77777777 2 ' : ‘ @
g
w —_ ~ — N U

3x10mm 7y v @AFFUVTEY

Washer Steering Pin ®

Scheibe Lenkungsstift

@

Rondelle 3x10mm
Arandela 3x10mm

Axe Direction
Hexagono direccion

o= EE L TR T B K B,

=M Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

16




> RIEDHDERZENLTES,
Remove these screws and
retighten after installing .
Schrauben entfernen und nach

— m - 4x10mm
25 ATFT 7V > | Steering
Lenkung / Direction / Direccion

3x10mm TPEX 4x10mm Montage von @18 wieder festziehen.
TP Screw Retirer ces vis et les revisser
LK Treibschr aprés avoir installer .
Vis TP 3x10mm Afloje estos tornillos y aprietelos
Tornillo 3x10mm TP después de instalar €19
fffffffffff 1
3x10mm TPHZE X
TP F/H Screw N
SK Treibschraube [ = (TER,
Vis TP F/H 3x10mm - Note the direction.
Tornillo 3x10mm TP FH - Einbaurichtung beachten.
me ”””””” Notez le sens.
4x10mm E 2 Fijarse en el dibujo.
Screw
LK Schraube ikr;\g
Vis 4x10mm Lang
- Tornillo 4x10mm
(- ez,
‘ argo Short
4x10mm HZEX Kurz
F/H Screw Courte
SK Schraube Corto
Vis F/H 4x10mm
Tornillo 4x10mm F/H
D3
Y,
3x16mm HZEX
F/H Screw
SK Schraube
Vis F/H 3x16mm
Tomillo 3X16MMF/H| - = — = — = = = = = &~ — o e ——— - -
P w

3mm FAOYFvh
Nylon Nut

10 20 30mm
Kunststoffmutter i i /3
Ecrou nylon F—»‘
Tuerca Nylon 924, <
’ [E] oS, B BB EHHER T,

@ ”””””” 2 approx. 24.5mm »~ The side with the step is a reverse screw.
N Die markierte Seite hat ein Linksgewinde.

ca. 24.5mm
. @8
F—=\—h>— environ 24.5mm Le coté avec le déport est le pas inversé.
Tapered Collar aprox. 24.5mm Lado con rosca inversa.
Scheibe, konisch N J

Rondelle incurvée

Arandela biselada 3mm (FAAOYF v k)

(
(Nylon Nut)
(Kunststoffmutter)
(

(

Ecrou nylon)

69 6.8mm R—JL (3R) Tuerca Nylon)
Ball (silver) S P 7
Kugel (silber) ‘

Rotule (argent)

Rétula (Plateada) | [
™
3mm Fvh

Nut :VEN N
Mutter Holes for mounting.
Ecrou Diese Bohrungen verwenden.

A~ Tuerca 3mm XVOQS pour |et_|r_'nontage.
1 N
@ ********** 2 | gujeros a utilizar. )

@)6.8mm R—JLTV R (L)

Ball End (L) @)4x40mm 7% A hOK > RO,
Kugelpfanne (L) Adjust Rod Note the types of screws !
Chape (L) Gestaenge Auf verschiedene

Rétula (L) Biellette réglable Schraubentypen achten !

Tirante ajustable | Vérifier bien le type de vis

( 10000 R 6‘:’9\ a utiliser |
+ 3mm

Fijarse bien en los diferentes
tipos de tornillos !

o ERUTHII TS, Pd <0y VE%E£5, RYE, %Eﬁﬁt};itz%ﬁﬁréo
=Bl Pay close attention here! - Apply threadlocker (screw cement). True-to-scale diagram. Assemble left and right sides the same way.
Vorsicht! Wichtiger Hinweis! Verwenden Sie Schraubensicherungslack. MaBstabsgetreue Darstellung. Bauen Sie eine linke und eine rechte Seite.
Attention! Avis important! Appliquer du frein filet. lllustration a I'échelle. Assemblez le c6té gauche comme le c6té droit.
Preste atencion. Aplique liquido fijatornillos. Dibujo a tamafio real. Realice el montaje de igual forma en ambos lados.

17




26 I>3¥Y /Engine ®\® Tyvvvazy k@
Verbrennungsmotor / Moteur / Motor * Engine Unit

Verbrennungsmotor

(ﬂ Tornillo 3x4mm Arandela
,,,,,,,,,,,,,,,,,,,, 1

7x11imm TV vy—
Washer
Scheibe
Rondelle
Arandela

3x4mm EX {105 x 20mm ¥ L @)5x10x 4mm ~XFY Y M“‘,’,L‘it‘,{
Screw Shim Ball Bearing
LK Schraube Unterlegscheibe Kugellager
Vis 3x4mm Rondelle de callage Roulements a billes
Rodamiento

X

@ =R Z\

N\ <X O — 7{\ N

AN («"ﬁ%@ 3
e a\

s

: B AR JX—Y TlE. No.1-W701105,1-W7011T10D7x11xImme& 7x11x0.5mm%

| BRURAZEL TSIV,

| When replacing with spare parts please adjust the space with 7x11x1mm and

: 7x11x0.5mm washers contained in Item No. 1-W701105,1-W701110.

\ Beim Austauschen der Ersatzteile montieren Sie bei dem Freiraum 7x11x1 mm und

1 7x11x0,5 mm Scheiben, die in Teil mit der Art.- Nr. 1-W701105,1-W701110 integriert sind.
| Lors du remplacement avec une piéce détachée, ajuster I'espace avec des rondelles

: 7x11x1mm et 7x11x0.5mm incluent dans la référence #1-W701105,1-W701110.

| Cuando cambie alguno de los componentes por favor ajuste la separacion con arandelas
| 7x11x1mm y 7x11x0.5mm incluidas en el recambio No.1-W701105,1-W701110.

() > Mornsz(@osic Anz.

Setzen Sie das ku

A\ Inset the short end of into the groove of .

rze Endstiick von (109) in die Nut von (107) ein.

corto de 109 en la ranura de 107.

Q ) Insérer le ressort d'embrayage (109) dans le trou de (107).
\ = O Inserte el extremo

27 I /Engine ®\@
Verbrennungsmotor / Moteur / Motor *

- N o, sy
P RS DTEEEBT B, i

Ein Stueck Papier beim -
Einbau dazwischen legen! Q) Motor
Insérer un morceau de -
papier avant installation.
Inserte un trozo de papel
antes de instalar.

3x14mm Fv¥ v TERX
Cap Screw
Inbusschraube
Vis
Tornillo allen

[Emmmm - 4

4x6mmHYPITER
F/H Screw
SK Schraube
Vis F/H 4x6mm
Tornillo 4x6mm F/H

Stopp inbusschraube Front
Vis épaulé Vorne

Tornillo allen Avant
%mﬂﬁm ,,,,,,,,,,,,,, 4 Delantera

Insert a sheet of paper . Engine Assembly
before installing. Verbrennungsmotor
Moteur

4x10mm 77V IFFvyTER I// ‘ g
Fl d Cap S =11
anged Cap Screw A _——— 9 é ?\

YF7yveYyTY—

4x6mm

\g 4x10mm V
4x10mm (4] A

= EEU TN TS,
=l Pyy close attention here!

EBOIBICHEHITS,
Bl Assemble in the specified order.

*y0y IHE25, %EEEIDA:’BC:%EE'C@

Apply threadlocker (screw cement). Assemble left and right sides the same way.

Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Verwenden Sie Schraubensicherungslack. Bauen Sie eine linke und eine rechte Seite.

Attention! Avis important! Assemblez dans I'ordre indiqué. Appliquer du frein filet. Assemblez le coté gauche comme le coté droit.
Preste atencion. Realice el montaje en el orden indicado. Aplique liquido fijatornillos. Realice el montaje de igual forma en ambos lados.

18




28 Y4 RA—K /Side Guard
Seitenschutz / Bavettes de protection / Paragolpes lateral

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\\\“- —————————————— 6

oo
W
Y
5

z‘\\‘\g e
gAY

d

29 N 7 Z— / Muffler
Resonanzrohr / Echappement / Escape

3x8mm EX
Screw
LK Schraube
Vis 3x8mm
Tornillo 3x8mm

fffffffff 1

4x4mm EY hER
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

3mm 77V IR+ vk

Flanged Nut

Stoppmutter

Ecrou épaulé

Tuerca con collarin 7 T—ICEbETHIF S,
N Bﬂ Bend the wire to fit the muffler into position.
\, ””” 1 Gemaefl Resorohr biegen

= Courber si nécessaire.

Doblar para poder instalrlo en el escape.
yEEIEL‘}J:'Bt:%Eﬁ"CéO %h\’ét‘y INER

Assemble left and right sides the same way. Cut off excess.
Bauen Sie eine linke und eine rechte Seite. Uberschissiges Material abschneiden.
Assemblez le c6té gauche comme le c6té droit. Coupez I'exces.
Realice el montaje de igual forma en ambos lados. Corte el sobrante.

19




Tank / Réservoir / Deposito OEBERTIHLET, -
§\3x15mm To protect the engine from dirt infiltration, purchase Kyosho's No.1876 Fuel Filter.
Zum Schutz des Motors, den Treibstoff-Filter Best.-Nr. 1876 verwenden.
Afin de protéger le moteur de la poussiére, se procurer le filtre a essence Kyosho réf.1876.
Instale el Filtro de Combustible No.1876 para evitar la entrada de suciedad en el motor

%5**49 >4 | Fuel Tank Q@LYYVEIIVIEINDHISTFSzHIC, FIFEDNo.1876/K 7 1 ILY —

@w->vavFa—T11ommicH v b
Cut the @ Silicone Tube to 110mm Length.
Silikonschlauch @ auf 110mm abléngen.
Découper une longueur de 110mm de la durite silicone @
Corte el tubo de silicona @ con una longitud de 110mm.

> ERDEFEITER,
Note the types of screws !
Auf verschiedene Schraubentypen achten !
Vérifier bien le type de vis a utiliser !
Fijarse bien en los diferentes tipos de tornillos !

N — @w»>UavF2—T60mmicH Y ~
8x15mm TPEX 3x10mm TPYZEZ Cut the @ Silicone Tube to 60mm Length.
TP Screw TP F/H Screw Silikonschlauch ({20 auf 60mm ablangen.
LK Treibschr SK Treibschraube Découper une longueur de 60mm de la durite
Vis TP 3x15mm Vis TP F/H 3x10mm silicone ]
Tornillo 3x15mm TP Tornillo 3x10mm TP F/H Corte el tubo de silicona @ con una longitud
—————————— 2 [ 2 46 6omm,

0 10 20 30 40 50 60 70 80 90 100 110 120mm

31 707K / Radio / RC-Anlage %(zxmmm ox8mm
Radio / Equipo de Radio N
Q
@

2x20mm £
Screw LK Schraube
Vis 2x20mm  Tornillo 2x20mm

————————— 1
2x30mm £
Screw LK Schraube

Vis 2x30mm  Tornillo 2x30mm

l\IlllI||I||l||||||||||lIlll|||I||IIlll|||I||IIlll||llllllllllllllllllllllll

R 2x10mm (3R)
or 1 ( % ‘ E-/ (Silver) (Silber)
2x8mm TPEX 7 (Argent) (Plateado)
NN

TP Screw LK Treibschr
Vis TP 2x8mm  Tornillo 2x8mm TP

2x10mm EZ (88)
Screw (Silver) RK Schraube (Silber)
Vis 2x10mm (Argent) - Tomillo 2x10mm (Plateado)

,,,,,,,,,,,,,,,,,, 1

. 3x8mmTPER Ay F
2x10mm £4 TP Screw LK Treibschr 3x8mm I Switch
Screw RK Schraube  yiq o gygmm - Tomilo 3¢6mm TP \ Schalter

Vis 2x10mm  Tornillo 2x10mm
77777777777 ) ﬂ‘\\\\\‘\\\\\\\\“ D Interrupteur
Gmm Interruptor

(2 JER U THII TSR, (il 2nm DR ZE BT B (Bl) o
=M Pay close attention here! Drill holes with the specified diameter.
Vorsicht! Wichtiger Hinweis! Bohren Sie Locher im angegebenen @.
Attention! Avis important! Percez des trous dans le @ indiqué.
Preste atencion. Perfore agujeros con la medida indicada.

20




32 707K / Radio / RC-Anlage
Radio / Equipo de Radio

ARy
/ Sponge

7Tt
Antenna \ /
Antenne
Antenne

Antena

TvIEY
Hook Pin
Karrosserieklammer
Goupille >
Clip carroceria

\‘ Schwamm
)

Mousse
\@ == Esponja
Receiver
Empfanger
Récepteur
Receptor

ARy
Sponge
Schwamm
Mousse
Esponja

Ny 71—

Cellophane Tape
Klebebeband
Cinta adhesiva
Cinta adhesiva

AARY V7 ZADFEBICIF. ARV IFEZAND ERL,

Better to fill some sponge between radio box and receiver as well as battery.

Empfaenger und Akku zum Schutz in Schaumstoff einwickeln.

Pour une meilleure protection, insérer de la mousse pour caler le boitier porte-piles et le récepteur.
Es recomendable instalar trozos de espuma entre los componentes eléctricos.

33 707K / Radio / RC-Anlage
Radio / Equipo de Radio

3x10mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

I\ \\\\\\\\\

/N

3x10mm
3x10mm

21




34 707K / Radio / RC-Anlage
Radio / Equipo de Radio

@27 7Y v TH—iR
Steering Servo
Lenkservo

o > EXDOEREICER,
’ Note the types of screws !

Auf verschiedene Schraubentypen achten !

3x12mm
AH Y MUY =R Wﬁ

Throttle Control Servo
Gasservo

Servo de gaz

Servo de Gas

(MY ARy 5 —H)
(For transponder.)
(Transponderhalter)

(

(

Support de puce de comptage.)

Para el transponder)

N
N

S

Servo de direction
Servo de direcciéon

% 3x12mm

73x10mm

Veérifier bien le type de vis a utiliser !

3x15mm Fijarse bien en los diferentes tipos de tornillos !

N PN

;

3x10mm TPEXR 3x15mm TPEXR -
TP Screw TP Screw P
LK Treibschr LK Treibschr / Cords
Vis TP 3x10mm Vis TP 3x15mm ) - Kabel
(i Tornillo 3x10mm TP Tornillo 3x15mm TP JJL Fiches
i o (e 2 | | SHPNpg  Caves
3x12mmTPE R 3x10mm TPHZEZR A/
TP Screw TP F/H Screw B
LK Treibschr SK Treibschraube X7 5 =% T 2.
Vis TP 3x12mm Vis TP F/H 3x10mm Connect the servos to the receiver.
~ Tornillo 3x12mm TP Tomillo 3x10mm TP F/H Verbinden Sie die Stecker
@m&mﬁ ,,,,,,,,, 8 lm ,,,,,,,,,,,, 4 Brancher les fiches.
3x10mm
L Conectar. ) 3%10mm

35 707K / Radio / RC-Anlage
Radio / Equipo de Radio

J

26x10mm TPE X
TP Screw
LK Treibschr
Vis TP 2.6x10mm

5.8mm EAR—JL (58)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Roétula 5.8mm (Plateado)

(- 1

3mmFraOYFvhk
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

! #J22mm/ approx. 22mm
| ca.22mm/environ 22mm |
' aprox. 22mm '

FEAT Parallel
Parallel Parallele Paralelo

> ERDHBHDERY, 2.6x10mm
The side with the step is a reverse screw.
Die markierte Seite hat ein Linksgewinde.
Le coté avec le déport est le pas inversé.
Lado con rosca inversa.

g

@)5.8mm R—)LTVR

@3 x 40mm FYvrAMOYR

Ball End Adjust Rod
Kugelpfanne G‘estaeng’e
Chape Biellette réglable
Roétula Tirante ajustable
A
******** 2l |8 I
= S|
———————————— 1|
& EEU TEIL TSR, /Pay close attention here! Ell 3mmO % B (1% (f) o / Drill holes with the specified diameter.

=38 \/orsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion. Bohren Sie Locher im angegebenen @. / Percez des trous dans le @ indiqué. / Perfore agujeros con la medida indicada.

22




36 707K / Radio / RC-Anlage @ [ > O ICHITE T, )
Radio / Equipo de Radio , Bend as shown.
R Biegen, wie dargestellt.

Plier comme sur le schema.
Doblar tal y como se indica.

@ —Kk—> E

Servo Horn
Servohorn
Palonnier de servo

Horn servo ~ g
5 \

X0y kiLAy kK
Throttle Rod
Gasgestange
Tringlerie d' accélération
Varilla de Gas

@w->vavFa—T10mmichy b
Cut the @ Silicone Tube to10mm Length. Throttle Rod
Silikonschlauch @ auf 10mm ablangen. Gasgestinge

Découper une longueur de 10mm de la /% /s ) Tringlerie d' accélération

durite silicone . h
3x3mm Varilla de Gas
Corte el tubo de silicona ) con

una longitud de 10mm. )/Q

e ® UN;
i

oo 1] [ LANIE

:ZZ:Z::}':? @ I“l@ 0 10 20 30 40 50

3x3mm vy hEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

A0y ~bay R

2mm Ty Iy —
Washer
Scheibe
Rondelle 2mm

2x8mm TPER

TP Screw

LK Treibschr

Vis TP 2x8mm

Tornillo 2x8mm TP
(s - 1
ATUVY

Spring Feder
Ressort Muelle

@2mm R kv /t—
Stopper  Stellring
Bague d’arrét Prisionero

@]

JL—F0Ov R
Brake Rod
Bremsgestange
Tringlerie de frein

Varilla de freno YUY Fa—T5mmichy ~

,,,,,,,,,, D) l Cut the @ Silicone Tube to 5mm Length.
Sy N Silikonschlauch @ auf 5mm abléngen.
@2x145mm} YvA9—-Hvk Découper une longueur de 5mm de la durite silicone @ .

Adjuster Rod ~ Stange Corte el tubo de silicona (%) con una longitud de 5mm.
Tringlerie Tirante

[ TNy
,,,,,,,,,, 1 |
oo BEEERelE - .:} EHYNT B, B,
Hl Ensure smooth, non-binding movement when assembling. s Cut off shaded portion. True-to-scale diagram.
Das Teil muB sich leicht bewegen lassen. Schneiden Sie die schraffierten Flachen heraus. MaBstabsgetreue Darstellung.
La piece doit pouvoir pivoter autour de la vis. Coupez la partie grisée. llustration a I'échelle.
Aseglrese que la pieza se mueve suavemente. Corte la zona oscurecida. Dibujo a tamafio real.

23




20wy ML > —JFR% [ Throttle Linkage Adjustment
Vergaseranlenkung / Réglages de la tringlerie de gaz / Ajuste varillaje gas

<Za—hkZIl>
< Neutral >
< Neutral >
< Neutre >
< Neutro >

</\A >
< High >
< Vollgas >
< Plein gaz

< Méximo gas >

>

”IIII

el

@ LfI—V Al

@ Upper Linkage — Rear Brake
Oberes Gest. — Bremse hinten
Tringlerie supérieure — Frein arriére
Varilla superior — Freno trasero

@ TAl—7ar M

@ Lower Linkage — Front Brake
Unteres Gest. — Bremse vorn
Tringlerie inférieure — Frein avant
Varilla inferior — Freno delantero

<7JL—% >
< Brake >
< Bremse >
< Frein >
< Freno >

r N
P 0.3mmELTFICEHUABRWE S I

AO0—RAECXTHET 2,

Adjust the carburetor with this
screw so it cannot close more
than 0.3mm.

Vergaser so einstellen, dass
ein 0.3 mm Spalt offen bleibt

Ajuster l'ouverture du carburateur
avec cette vis. Toujours laisser
une ouverture de 0.3mm.

Ajustar el carburador con este
tornillo para que no cierre
mas de 0.3mm.

38 I > /Engine
Verbrennungsmotor / Moteur / Motor

No0.92304
@HDIT /P —7UYU—F—
HD Air Cleaner

No.96169

@I7—7')—+—71)L(100cc)
Air Cleaner Qil (100cc)
Luftfilteroel
Huile de filtre a aire (100cc)
Aceite Filtro Aire

Luftfilter
Filtre a air
Filtro Aire 3x10mm
<D
)
N —

O %), B, @), &) i/ \—YHRFE L TWEE Ao No.92304 HDI7—% ) —F—%HEAL T LA W,
Key No. 257,258,259 and 260 are not available as spare parts. Please purchase optional "N0.92304 HD Air Cleaner" instead.
Die Teile 257, 258, 259 & 260 sind nicht als Ersatzteile erhaltlich. Bitte verwenden Sie dafiir den Luftfilter mit der Best.-Nr. 92304.

Les pieces Neo 257, 258, 259 et 260 ne sont pas vendues séparément. Pour les remplacer, se procurer le filtre a air, réf. 92304.
Las Piezas No. 257,258,259 y 260 no se venden por separado. Adquiera la pieza opcional No. 92304 Filtro Aire.

R ©

3x10mm TPE X

TP Screw

LK Treibschr

Vis TP 3x10mm
(i Tornillo 3x10mm TP
‘ ffffffffffffffff 1

hilll=- YN

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

X

RAZEHY hT 3,
AN Cut off excess.
Uberschiissiges Material abschneiden.
Coupez 'excés.
Corte el sobrante.

24




%> JX— /] Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

() ®
\
'

i

® @ - 70>~

v T MIHERE. DD,
Cover the shaft with cloth
before gripping it with pliers.
Schitzen Sie die Kolbenstange
mit etwas Stoff oder Papier.

GYN—E ARy (Short) — For Front ] Pour ne pas rayer avec la pince, protégez
Shock Piston (Kurz) — Vorne 2 la tige avec du papier ou du tissu.
Dampferkolben ” ' (Courte) — Avant Cubra el eje con un trapo para
Piston d'amortisseur ﬁ\ @) (Corto) — Delanteros evitar rayar el eje.

Piston A |
— 2.6mm . ®®-vvE >oOVRE B UTE
| (Long) — For Rear For Front For Rear
! — Hi Vorne Hinten
777777 4 ! (Lang) Hmterl Avant Arriere
! (Longue) — Arriere Delantero Trasero
: (Largo) — Traseros #8mm #145mm
0Yyv4s P18 1 ‘ approx. 8mm approx. 14.5mm
O-ring P18 ! ca. 8mm ca. 14.5mm
O-Ring P18 : @ — environ 8mm environ 14.5mm
Joint thorique P18 (@) -70> bR | aprox. 8mm aprox. 14.5mm
Junta Térica P18 (Short) — For Front | ©
I
(Kurz) — Vorne X > o0y A >
Courte) — Avant | — For Front For Rear
( —
— 1 = Vorne Hinten
(Corto) - Delanteros ! |||.|||l Avant Artiore
@ &) - UvH | ~— Delantero Trasero
(Long) — For Rear : '@ #932mm #942mm
(Lang) — Hinten | approx. 32mm approx. 42mm
- \ J . .
(Longue) — Arriére ! ca. 32mm ca. 42mm
”””””” 4 (Largo) — Traseros ! environ 32mm  environ 42mm
G-Bm"ghy\:é\ogl\/ Ik \ L aprox. 32mm aprox. 42mm
OCK EN
Kugelpfanne 6.8mm K—JL 26x68X05mm Ty Y P—  26mm F vk 70> A UTH
Chape Amortisseur Ball Washer Nut X For Front X For Rear
Roétula Amortiguador Kugel Scheibe Mutter Vorne Hinten
~_ Rotule Rondelle 2.6x6.8x0.5mm Ecrou Avant Arriére
C- Rotula Arandela 2.6x6.8x0.5mm _ Tuerca 2.6mm Delanteros Traseros
» @ 07”74 @ ﬂ ffffffffffff s Q) 4 o 10 20 30 40 50mm
,,,,,,,,,,,, 4

40 4"~ J)X— ] Shock Absorber / StoBdampfer
Amortisseur / Amortiguador
»EXNVET, AL ERDOAMAERE TANDS,
Pull down the piston and slowly fill in oil.
Kolben nach unten ziehen, langsam mit Ol befUullen.
Placer le piston en position basse puis remplir
doucement d’huile.
Tire del piston hacia abajo y rellene con aceite.

—~X

O~1mm

& I\—=F )L (#400)
Shock Oil (#400)
Silikondl (#400)

Huile pour amortisseur (#400) ,
Aceite amortiguador (#400) :

EXNY
Piston
Kolben
Piston
Pistén

I=>

I

I

|

I

I

b I

I

IU |
\ |
> po< D ETFEE, SEEE 3, |
Then, gently move the piston up and down !
to get rid of air bubbles. |
Bewegen Sle den Kolben langsam auf und |
ab, bis keine Luftblasen mehr Im Ol sind. !
Puis, actionner doucement le piston de bas :
en haut, afin d’éliminer les bulles d ' air. |
Ahora mueva el pistén hacia arriba y hacia :
abajo para eliminar las burbujas de aire. |

> 55 —EROUEXT

AAINZRT .

Add oil one more time
up to the brim.

Dampfer nochmals bis
zum Rand befllen.

Ajouter de I'huile
encore une fois,
jusqu’au niveau.

Rellene de aceite
hasta el borde.

> (0% (), ch st BanfcArLEZEED,

, (@ =481 T 3,

Cover the opening of (5,59 with ({6). Wipe away
any excess oil and assemble (60) and ({6).

Ausgleichskappe aufsetzen und Uberschiissiges
Ol abwischen. AnschlieBend die Teile (6) und
aufschrauben.

Couvrir l'ouverture de (%) et (5) avec la piece (0.
Retirer I'exces d’huile et assembler les pieces

et (80

Cubra el cuerpo de amortiguador @ @con .
Limpie el aceite sobrante e instale y .

©

1

> A L—XICE L HERT B0
P NPT VN AY-1"N
AN ZEANET,

Ensure smooth piston movement.
Should a piston not move smoothly.
Der Dampfer muB sich leicht bewegen
lassen, ggf. die Befiillung wiederholen.

S’assurer que le piston puisse bouger
doucement.

Asegurarse que el piston se mueve
suavemente arriba y abajo.

x¥yOvIHERD,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

2tv A

Sooft wie al
Assemblez

Assemble as many times as specified.

Repita las veces sefialadas.

T3 (B, AIFBEA o

X

ngegeben zusammenbauen.
aussi souvent qu’indiqué.

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

25




> 27UV EESTOH) EANSD,
Compress the spring and install (6.
Driicken Sie die Feder zusammen und schieben Sie auf.
Compresser le ressort pour monter .
Comprima el muelle e instale .

41 %> JX— ] Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

I
I
(@) - 70> NE ! ED/W
(Short) — For Front \ or Front
(Kurz) — Vorne | Vorne
(Courte) — Avant | Avant
(Corto) — Delantero | Delanteros
I
(F)- YV | IR
(Long) — For Rear : For Rear
(Lang) — Hinten \ Hinten
(Longue) — Arriére l Arriére
(Largo) — Trasero : Traseros
42 %> JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador <7OYhbk >
< Front >
AV RSV~ <Vorne >
Front Shock <Avant >
Vorderer Dampfer _ 3x6mm < Delanteros >
Amortisseur avant (
Amortiguadores Delanteros
<Jv >
< Rear >
< Hinten >
< Arriere >
< Traseros >

PR A
7 Rear Shock
. Hintere Dampfer
_________________ -7 Amortisseur arriére
Amortiguadores Traseros

3x6mm HIEX
F/H Screw
SK Schraube
Vis F/H 3x6mm

[: Tornillo 3x6mm F/H
,,,,,,,,,,,,,,,,,,,,,,,, 4

@3 x25mm Z7Y1—EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

i —

VEEEJUJ:M:%HTLT%M 2ty MEIZTS (A1),

Assemble left and right sides the same way. Assemble as many times as specified.
Bauen Sie eine linke und eine rechte Seite. Sooft wie angegeben zusammenbauen.
Assemblez le cété gauche comme le c6té droit. Assemblez aussi souvent quindiqué.
Realice el montaje de igual forma en ambos lados. Repita las veces sefaladas.

26




5 AV &RA—)L / Tire & Wheels b ESIEC Y1 TEE TS 1. BRIEEA%

Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas BUSSRL Cd. BRICeREEE LT,
Lift edge of tire and apply small amount of
> HOSNLHY Y F—ETEEREEENWNCLTE <, instant glue all around.

Sekundenkleber wie dargestellt eintreufeln.
Appliquer un point de colle a pneus comme indiqué.
Aplique unas pequefas gotas de cianocrilato.

Clean the tire rims with thinner beforehand.

Klebeflaechen der Reifen und Felgen fettfrei machen!
Nettoyer la surface a coller du pneu avec un papier abrasif.
Limpie cuidadosamente los bordes.

> JLRRY RIETHEELTY A VTRNANS,
Glue the shaded portion by rubber cement, then insert into the tire.
Mit Gummi-Kleber verkleben

Appliquer un peu de colle sur la partie grisée, puis l'insérer dans le pneu.
Aplique cola de contacto. X4

44 A4V &R —)L [ Tire & Wheels
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

<70k >

< Front >

<Vorne > —
< Avant > /// {

< Delanteros >

@RA=IZANy=F vk
Wheel Stopper Nut
Radmutter
Ecrou de roue <U¥ >
Hexagono rueda < Rear >

< Hinten >

< Arriére >
< Traseros >

¢

N

P BfEER CEET %, 4 4ty MEZTS (B) o V EAERULSICHEITS, TLREBAITEEY 5,

(%Y Apply instant glue (CA glue, super glue). Assemble as many times as specified. Assemble left and right sides the same way. S Apply rubber type glue.
Verwenden Sie Sekundenkleber. Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Gummikleber.
Collez avec de la colle cyanoacrylate. Assemblez aussi souvent quindiqué. Assemblez le coté gauche comme le c6té droit. Collez avec de la colle a caoutchouc.
Aplique pegamento instantaneo. Repita las veces sefialadas. Realice el montaje de igual forma en ambos lados. Aplicar cola de contacto.

27




45 7R7« / Body Shell
Karrosserie / Carrosserie / Carroceria

3x10mm HSEX

Tornillo 3x10mm F/H
I ,,,,,,,,,,,,,,,,,,,, 2

MRFcE>

F/H Screw
SK Schraube
Vis F/H 3x10mm

Body Pin
Karosserieklammer
Goupille de carrosserie
Clip carroceria

ORTEVIE, HDOLSICHIIFT
BLEROAULDETY,
Slightly bend the body pins as shown

in the diagram for easier removal.
Sicherungsklammern zum besseren
Greifen leicht biegen, wie dargestellt.
Courber les clips de carrosserie
comme indiqué.
Doble ligeramente las presillas de
carroceria para facilitar la instalacion.

%ﬁ%}

28




1 K=& (70> K) / Toe Adjustment (Front) / Spurjustierung (vorn)
Pincement (avant) / Ajuste de la convergencia (Delantero)

@7 O0YRDRSZZEZT. N—ADRENTEFT,
Adjust the front toe by making the tie rod longer or shorter.
Die Einstellung wird an der Spurstange vorgenommen.
Ajuster le pincement avant en agissant sur la longueur des biellettes.
Ajuste la convergencia de las ruedas delanteras alargando o acortando la

longitud de los tirantes ajustables.
ﬁ( —— b=

Toe -in

Vorspur

Pincement positif
Convergencia positiva

* v > /\—FA / Camber Adjustment
2 Der Sturz / Carrossage / Ajuste del Camber
@7 Yy/\—OY RORIZEZTHF v V/N\—ABOFENTEET,
Adjust the front/rear camber by making the upper rods longer or shorter.
Der Sturz an Vorder- & Hinterachse wird an den oberen Querlenkern justiert.
Ajuster le carrossage avant et arriére en agissant sur les biellettes de tirants
supérieurs.
Ajuste el angulo de camber delantero/trasero acortando o alargando la longitud

de los tirantes ajustables.

AT TFv 2 N—
Negative Camber
Negativer Sturz
—— Carrossage négatif
Camber Negativo

40y R RIT 1 TFv 2 N\—
Tie Rod | —— h=77h Positive Camber
Spurstange Toe - out Positiver Sturz
Biellette Nachspur Carrossage positif
Tirante Pincement négatif Camber Positivo
Convergencia negativa
7w){—0Ov R
Upper Rod
Oberer Querlenker o
Biellette supérieure \__ JT
Superior
LORE g LORE It LORE J0vh/U¥ S
Length (L) Steering Characteristics Length (L) Steering Characteristics Length (L) Front / Rear Steering Characteristics
Laenge Lenkeigenschaften Laenge Lenkeigenschaften Laenge Vorne / Hinten Lenkeigenschaften
Longueur Comportement Longueur Comportement Longueur Avant / Arriere Comportement
Longitud (L) | Caracteristicas Direccién |Longitud (L) | Caracteristicas Direccion Longitud (L) Delanteros / Traseros Caracteristicas Direccion
BT3B | AFPUVIBERYALE |E<TB | I—Fuvsmmorsy | | [R<T ZRYE | RTT Y Y TRAER AL FREC G B
Longer. EMIcE 5, Shorter. BLAD, Longer. Front Stgermg becpmes milder.
laenger Steering becomes milder. | kuerzer. Enters corners more laenger. Vorne weicheres Einlenkverhalten
Allonger. | weicheres Einlenkverhalten | Racourcir. | aggressively. Allonger. Avant Entrée de virage plus agressive.
Alargar. Entrée de virage plus agressive| Acortar. direkteres Einlenkverhalten Alargar. Delanteros | Conduccion més suave.
Conduccion mas suave. Train avant plus neutre. KYF 4T EpIN— v J—=F YUY THPRICI VI VHTRDPT {25,
- ey, | R encunamsagesial | | Positve Camber | Rear | et ro 7 becames orseuhen ntrng et
Toe -in Toe - out Positiver Sturz - Hlnlt‘en L'accroche des pneus arriére en entrée de virage est
Carrossage positif Arriere i ;
Vorspur Nachspur pt P moins efficace.
Pincement Pincement amber Positivo Traseros | peor agarre de las ruedas en la entrada en curva.
positif négatif 8<9I>3 70v K dA—F VY IINHORIGNR < %5,
Convergencia Convergencia Shorter. Front Enters corners more aggressively.
Positiva Negativa kuerzer. Vorne direkteres Einlenkverhalten
Raccourecir. Avant Train avant plus neutre.
. Acortar. Delanteros | Entrada en curva méas agresiva.
py1Oy RORSF EARACIKTZZ L,
Ensure that the length of both left and right tie rods is the same. FATATFVIN— Phid A—F VUV TPMBICI VP IAVHRIRDIC 8B,
Sie Spurstangen muessen auf beiden Seiten gleich lang sein. Negative Camber Rear Gives rear tires more grip when entering corners.
ATTENTION ! Vérifier que les biellettes soient de la méme longueur de chaque coté. Negativer Sturz Hinten weniger Grip in Kurven
Asegurarse que la longitud de los tirantes derecho e izquierdo es idéntica. Carrossage négatif Arriere Les pneus arriere ont plus d'accroche en entrée de virage.
Camber Negativo Traseros Mayor agarre de las ruedas traseras al entrar en curva.

pr7vk—Oy RORSIE. EARLICT 3T &,
Ensure that the length of both left and right upper rods is the same either by
unscrewing or by tightening the set screw.
Unbedingt darauf achten, dass die oberen Querlenker auf beiden Seiten einer
Achse jeweils gleich lang sind.
ATTENTION ! Vérifier que les tirants soient de la méme longueur de chaque coté.
Asegurese que la longitud de los tirantes superiores derecho e izquierdo es idéntica.

3 H5 / Ride Height / Bodenfreiheit
Garde au sol / Ajuste de la altura
Q@ HVRT7—LDEY NERDFFAZR TERDRENTEET,
Adjust the front / rear ride height.
Justierung der Bodenfreiheit vonr & hinten.

Réglage de la garde au sol avant et arriere
Ajuste de la altura delantera y trasera.

AL YF (2mm)

Hex Wrench (2mm)
Sechskantschlissel (2mm)

Clé Hexagonale (2mm)

Llave Allen (2mm) !

E=r=) v hER
Ride Height Set Screw
Bodenfreiheit Gewindestift
Garde au sol Vis BTR
Altura Prisionero

Povy—EFRFAICEE, BWMERLT. RICH>< DES LK, £ED0RHN

FERFICHEIC D LS ICRET S &,

Place the chassis on a level surface and lift the front of the model. When setting down
the model again, check if both front wheels touch down at the same time.

Modell auf eine ebene Platte setzen und vorne anheben. Darauf achten, dass die
Raeder gleichzeitig auf der Platte aufsetzen, ggf. Einstellung korrigieren.

Placer le chassis sur une surface plane, puis vérifier en levant le chassis par le
millieu que les roues droite et gauche décollent du sol simultanément.

Coloque el modelo en una superficie plana y levante la parte delantera. Compruebe si
las dos ruedas delanteras tocan el suelo al mismo tiempo al bajar el modelo

#No0.1-S54012 4x12mm Ot v NEXADNBRETT,
(M ~—y [H.14~—y H] 288.)
Requires Part No.1-S54012 4x12mm Set Screw (Refer to P11 13 and P14 20)
Erfordert 4 x 12 mm Gewindeschraube (Art.-Nr. 1-S54012)
(beachten Sie Seite 11, Baustufe 13 und Seite 14, Baustufe 20)
Vis 4x12mm (#1-S54012) nécessaires (se référer a P11 13 et P14 20).
Se necesita el tornillo prisionero 4x12mm (Ver P11 13y P14 20).
BHENTH 2,
Ride height becomes lower.
Weniger Bodenfreiheit.

La garde au sol s’abaisse.
Menor altura.

Ty hERZELOHZ,
Screwing in the set screw.
Gewindestift im Uhrzeigersinn
En vissant la BTR.
Apretando el prisionero.

Y NERZEDDH D,
Unscrewing the set screw.
Gewindestift geg. Uhrzeigersinn
En dévissant la BTR.
Aflojando el prisionero.

BHahkh's,

Ride height becomes higher.
Mehr Bodenfreiheit.

La garde au sol monte.
Mayor altura.

29




ARYEZAMY— (AT a>) &ERATBIES / In case of using Stabilizers (optional parts)

Einbau von Stabilisatoren / Barre anti-roulis (vendue séparément) / Instalacion Barra Estabilizadora

@70YhE  IFW104 7AY R XAFEZAHF—t v ~ > @9 LIS D/ — Y BIFW104Ic £y R ERTWET,
For Front IFW104 Front Stabilizer Set Use optional parts No.IFW104.
Vorne IFW104 Stabilisator, vorn IFW104 ist nicht serienmaeflig im Lieferumfang enthalten.
Avant IFW104 Barre anti-roulis avant (KIT) Utiliser I'option réf. IFW104.
Delanteros  IFW104 Barra Estabilizadora Delantera Utilice la Pieza Opcional No.IFW104.
e N
5.8mm R—JL 3x12mm EX
Ball Screw 3
Kugel LK Schraube D)
Rotule Vis 3x12mm /
@ Rotula Tornillo 3x12mm
———————————————————————— 2
ﬂ||||||l||||||||||||||||| 2 4 @

5.8mm R—JLTV K (S) ’w

Ball End (S)

Kugelpfanne (S) T 3x10mm
Chape (S) S

Rotula (S) &

O ‘ \ J

27 ER—IL (8R)
Stabilizer Ball (Silver)
Stabi-Kugel (silber)
Rotule de B.A.R. (Argent)
Rotula (Plateada)

3x10mm £y kR 3x12mm
Set Screw
Gewindestift
Vis BTR 3x10mm
Prisionero 3x10mm

3x3mm v hEX

Set Screw

Gewindestift

Vis BTR 3x3mm

Prisionero 3x3mm
- 2
3x4mm v hEX

Set Screw

Gewindestift
Vis BTR 3x4mm
Prisionero 3x4mm

2.6x8mm TPHYZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm
Tornillo 2.6x8mm TP F/H

2.6x8mm

Q QU
@ >EDALCERLET, [ \ -
e~ Use it as indicated. ‘ @ Xamm
Montieren, wie dargestellt. J
Assembler comme indiqué. 2.6x8mm \ %x o
(4]

Instalar tal y como se muestra. /%
3x4mm

2.6x8mm
= ERU THEII TS, | HSDIRICIHI TS, V EARU &S IHEIIT 2, o AEY 5L SICHEILTS,
=8 Pay close attention here! [l Assemble in the specified order. Assemble left and right sides the same way. Kl Ensure smooth, non-binding movement when assembling.
Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Das Teil muB sich leicht bewegen lassen.
Attention! Avis important! Assemblez dans I'ordre indiqué. Assemblez le coté gauche comme le coté droit. La piece doit pouvoir pivoter autour de la vis.
Preste atencién. Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Asegurese que la pieza se mueve suavemente.

30




®UVH IFI17 YUY 25 ESAHF—tv b B 49 LD/ — Y AIFI7IEE Y hERTWET,
For Rear IF117 Rear Stabilizer Set Use optional parts No.IF117.
Hinten IF117 Stabilisator, hinten IF117 ist nicht serienmaeflig im Lieferumfang enthalten.
Arriere IF117 Barre anti-roulis arriére (KIT) Utiliser 'option ref. IF117.
Traseros IF117 Barra Estabilizadora Trasera Utilice la Pieza Opcional No.IF117.
4 N\
5.8mm R—JL 3x12mm EX
Ball Screw 3
Kugel LK Schraube D)
Rotule Vis 3x12mm /
Roétula Tornillo 3x12mm
@ """""""""""" 2 ﬂIl|||||||||l||||||||||||
5.8mm R—JLT> R (S)
Ball End (S)
Kugelpfanne (S)
Chape (S)
Rétula (S)
O i
A ER=IL(8)
Stabilizer Ball (Black)
Stabi-Kugel (Schwarz)
Rotule de B.A.R. (Noire)
Roétula (Negra)
Jo 2

3x10mm Y fEXR
Set Screw
Gewindestift
Vis BTR 3x10mm
Prisionero 3x10mm

3x3mm v hEXR
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

I --mmmmmmmmee 2
3x4mm Y hEX
Set Screw
Gewindestift
Vis BTR 3x4mm
Prisionero 3x4mm
M- 2

2.6 x8mm TP ZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm
Tornillo 2.6x8mm TP F/H

O ALTERLET,

Use it as indicated.
Montieren, wie dargestellt.

Assembler comme indiqué.

A . %/Z.GXSmm
r.g- @® \\ N 3x4mm
. \\\ %/

2.6x8mm

Instalar tal y como se muestra.

2.6x8mm

7o ERU THI TS,
=Bl Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

. %S OJEICELT %,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans l'ordre indiqué.
Realice el montaje en el orden indicado.

L4

EARU LS ICHEIT,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

o AEY 5L SICHEILTS,
KB Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piece doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

31




1osApeas 0°'2 OIN ONHIINI

B SRS / NOILYHOdHOO OHSOAM §102 WbiAdoD ©

WozzedEL)

<soJasel]
salopenbijowy >
< 9Jolile Inassipowy >
< Joydweq aiajuIH >
< )ooyg Jeay >
<S=MALAN>

()

as€eidl

aseldl

ase L1 @)

<elosel] >
< alally >
<UBWIH >
< leay >

<A

>

825

T i
5/
\
D S P S

\ \\\

L)
\

< I0JOp >
< IngJop >

< JojowsBunuuaiqiap >

< aulbuz >
<ALRIT>

<olpes ap elen >
<olpel Janjog >
<xog QY >

< xog olpey >
<Y G AMEK>

@/_\,_ONNNH__@

< (g) oseuElRQ >
<(g) weay >
< (g) auiop >
< (g) oi4 >
<@N<gc>

<[eljuad [erouaIayip op ele) >

< [BJIUSO [9NUBIDHIP Op Jape) >

~ < @sneyebagaien aismiw aiq >
N < x0QqJesy) Jajue) >
//A YA MAF—£78>

Wozeed! @@q
m\’/.”

< JUBAE INaSSIYOWY >
< JojdweQ JoIopIOp >
< Yo0yg oI4 >

< =\RL&NAOcC>

< (1) oseueRQ >
<(1) wueay >
< (1) suiop >
< (1) wou4>
<(H)N<gc>

<olpey ap elepueg >
< olpes aune|d >
<enedoipey 81q >

< aje|d olpey >

3031dS3d

331v103 ANA

ONNNHOJIFZSNOISO1dX3
M3IA d3d01dX3 EiE @

32



4 82E / Exploded View / Explosionszeichnung / Eclaté / Despiece

70>~ / Front/Vorne
Avant / Delantero

<7OYkQ)>
< Front (1) >

< Vorne (1) > -

< Avant (1) > axiomm—P=_ -
< Delantero (1) > &

2.6x8mm(TP F/H)

@IF127  39)1-E030
Q-

@T””

3x10mm(TP)
4x20mm(TP)

&) IF125

N T
@Bﬂeoos@ !

D) 1F221

@51-E030

@ 9703925 — =

|FW2%\

3x12mm(TP)
<70YKT7 >
< Front Differential >
< Vorne Gear Differential >
< Différentiel Avant >
< Diferencial Delantero >

2096772

IF111-38

"~9—(3)1-E025

(46)97039-25
(w0202
="}

7
e
d
5x4mmj .

7

4
L7 I35

7
d
2 |1|=2\?\/6/ 3mm
RN <N
. Q @wo141 |
\,

N

@1296/%
IFW2
<70y hk(2)>

< Front (2) >

<Vorme (2) > 3x15mm(F/H)—E

< Avant (2) >
< Delantero (2) >

e
7
Q 4x10mm(Cap) ,©  3x10x1mm

4

N

= 252\ 0

i
1
1
1
@IF7 5»3x15mm(F/H) | f—4xtomm(Cap)
1

,"

-7 «!I
1
|

{76)IF54

IFW2

4x20mm(TP F/H

)

.

)
IF111-40
5590
- \\

® cpaon ) xdmm E025
)

QQ @) IF218

4x20mm(TP F/H)

—IF128

33




X717 L —b / Radio Plate / Die Radioplatte 3x3mm
Platine radio / Bandeja de Radio ?ﬁ
A §—2x8mm(TP)
97006/®\ \
() 96183BL 97006
e
9 § @\
b AN
] 2 a5 N
! éﬁ’% 2mm .
0 3x12mm(TP) : \\
% : AN
| L @ . @Fwma71
| g g %
1 2 il (@
sdemm(TP)—& | R | R Semm(Te) @
S ) g N

N

@ N
‘\(.|F27
N\ \
p = @)IF132 € i9—3x3mm
Q. |
Ny
@9 IF132 > O—(®97006
e
@ F27 Q \
3x3mm

()96183BL
(997006

96183BL
X3

X AHMRw 2 X | Radio Box / RC Box

Boitier radio / Caja de radio
92638 170
X---

(@

IF1358 —( I“) !

I
I%I/

92638%\\?@:3\:@'//] ,

\,

%ZXSOmm

82134

O @ 3/ \—VERFELTWE Ao

is not sold separately.

Teil ist nicht einzeln erhaeltlich.

La piece n'est pas vendue séparément.
no se vende por separado.

34




. [F/IX—YVERFEL TWEE A, ORGO4%E BELKSDH LS W,
is not sold separately. Buy ORGO04.
Teil ist nicht einzeln erhaeltlich, bitte verwenden Sie Teil , ORG-04.
La piéce n'est pas vendue séparément. Acheté ORG04 .
no se vende por separado Adquiera ORGO04.

4 —FVRv 7 R/ Center Gearbox / Die mittlere Getriebegehause
Carter de différentiel central / Caja central

3x10mm(TP) —

@) ORGO4

©)1F135B

<

IF27B—&
3x3mm /8

|F132@

G

< Center Differential >
< Mitte Gear Differential >
< Différentiel Central >
< Diferencial central >

<~ 3N ; [(259),259), A0 13/ \—YERFE L TWEE Ao
T2/ Engine / Verbrennungsmotor .%%_17_7 'J&:i-—’&{iﬁﬁ U< S,
Moteur / Motor Key No. @ and are not available as spare parts.

Please purchase optional "N0.92304 HD Air Cleaner" instead.

Die Teile @,, & sind nicht als Ersatzteile erhaltlich.

Bitte verwenden Sie dafiir den Luftfilter mit der Best.-Nr. 92304.

Les pieces N° @ et (%60) ne sont pas vendues séparément.
Pour les remplacer, se procurer le filtre a air, réf. 92304.
Las Piezas No. @ y (&80 no se venden por separado.

cecccsccccccccccccn, Adquiera la pieza opcional No. 92304 Filtro Aire.

3x10mm(TP F/H) *., 3x10mm(TP) O/t —YEFHEL TWERA, TYIYX—H—KHD/A—Y

ZEALTEE W,

Part is not sold separately. Please use equivalent part
from other engine manufacturers.

Teil ist nicht einzeln erhéltlich. Bitte verwenden Sie ein
entsprechendes Austauschteil.

La piece n’est pas vendue séparément.

La pieza no se vende separadamente.

=

N \ o -
@r4023-20 (< )I)} S=—

‘fﬂi v A0

1-W701110
@ IF109 (7x11x1mm)

{1)97035-15

35




)47 / Rear / Hinten
Arriere / Trasera IF121

3x15mm(TP)

&)

:,f’ -7 N 4x20mm

A ="y »
/’ %\ —-= 7 gD —4x10mm Q?@
::’ - ~—3x10mm(Cap) 4x15mm(TP)
T \sxizmm(Te)

<UVF7>
< Rear Differential >
< Hintere Gear Differential > 4x20mm(TP F/H)

-
1
1
:
4x10mm
:
1
1 Ty . Y
; o< Différentiel Arriere > 2.6x8mm(TP F/H) @51-E030
1 , < Diferencial Trasero > X
: J
1
1
1
1
! _
1
1
1 -
1
1

4x25mm(TP F/H)
0

3 (4 1-E030

(7)IF502

R

-
fan S

(18)IF21

_ ) —@92843
EAN

\ @DIF123
@\

@)IF144

_D—G0)IF114B
hN IF115
®
NS
@—@mw
6)\
BRGO005 ?
>>\ 2) 5x4mm
W)
IF111-48
,, 1-EO25
\\\
9
l1-E025

36




77 %+ / Differential / Gear Differential <70YK/VVFT >

Différentiel / Diferencial < Front/ Rear Differential >
< Vorne / Hintere Gear Differential >
Axdmm < Différentiel Avant / Arriere > 97037-14
&~ g < Diferencial Delantero / Trasero >
é@, D—@97037-14
Q) ‘ 3x12mm(F/H)
d)
®)IF101
BRGO005

<tVHy—T7T >

< Center Differential >

< Mitte Gear Differential >
< Différentiel Central >

if ial tral
< Diferencial central > / %}
@d A
) 3x12mm(F/H)
IF102 )
BRG005
- o IF104
e
%> )X— / Shock Absorber / StoBdampfer

Amortisseur / Amortiguador
: ''''''''''''''''''''''''''''' e e A

1 1
: < 7OV KT VI—> IF232 1 <UVEFY—> MT113B 1
1 < Front Shock > 1 < Rear Shock > i
: < Vorderer Dampfer > : < Hintere Dampfer > :
1 < Amortisseur avant > 1 < Amortisseur arriere > 1
: < Amortiguadores Delanteros > : < Amortiguadores Traseros > :
1 1
1 1 :
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
| | |

{

1
1 ‘h,m" : :
1 """"'w“l'"" 1 1
1 | 1 1
1 I 1 1
! 2.6mm /Q? 1 1
1 \ 1 1
1 1 1
1 ! 1
1 ® i 1 '
I / i i
: 2.6mm i : :
1 1 1
1 1 1
| IFW140-02 (f50) | IFw149-02 ({5) i
1 1
1 1 :
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1




Z/\o 7’ \o_‘y SPARE PARTS % FOR JAPANESE MARKET ONLY.

‘ K7 (£ — No. & A% | ki ‘ P97 (£ — No. & A%) | kA
Quantity (FiiR) Quantity (Fiik)

ACE =V

Part Names Part Names

Y—)LRRT V7 (5x10x4)4 A

Yy —2v 7K (L=95/1 A)

Wheel Wrench (17mm)

Wheel Wrench 17mm

38

BRGOO1| ghielq Bearing (5x10x4 / 4pcs) @ x 4 1000 IF143B| Center Shaft (L=95/1pc) X1 450
BRGO0S{ Shicld Beoning (ox it )| ©) X 2 650 | | IF144 | Gt @x2 650
BRG] o Beaimg (ot Shss) | @ X 2 800 | |1F1as | L0 ZE T DI B 6 65 x 750
FM371 Hnﬁ‘%g S{f vk X 2 300 | |IF148 é(p’u\o@f:(%%) @ x 1 400
IF7 Iz_n\jciléb;:r; éo{lja? B x4 800 IF203 Izljmjr{zgl_(f%r(%x)fg ?'Fé;;ri(lij C/)cl;llﬁt)) @ @ x1 1500
IF21 gri?e{BZ;;:I/é)ebaf(T\?’('ll)ST) X1 1200 IFBZES Izrlgr?t l\UTJ;;é?_F’I?;It/e_(EIg:Z)/ 7 X1 550
7278 | g sot B B xs fmaa | 1000 | | IF07 | o s Srore] X3 @ x4 @ x1| 1200
IF35 | Sicemg Pin ® @ x2 450 | | "G | Aado Prae Blace | @x 800
IFs4 | &-8mm ‘E\{a/”\“ﬁ’ﬁ_) L @ x2 300 | |IF210 E@femjn"tz;fe"(ﬁiﬁg/t% X2 500
IFS5 | 7 8mm Bja}n\ =L X2 300 TR gjo_rjltl;/rlglnyvzi;wrg;/ (gl(:Z;Z)‘y 7 @x1 1000
IF101 | Biterentiar Shaft Sot @x2 750 | | IF218 | 12 C\jph(ﬁ(f%mmrvll_l-:=1177//22pf>\s//l5mgg)) x2 700
F102 | Zioronial Bover st |@x2 @@x4 | 400| | IF22t |Gl RmiC Ry | @@ 1000
IF103 | Ziorentia) Case ® ®x1 500 | | 222 | Whoel it (Gurmetatiapeny | @ x4 700
IF104 ge\ﬁtegr?)i?f—geitgljshl\aft @x2 800 IFBZEG Jge/ntger_glf? Zi;; (lEal(aZ:ka) Y7 @ x 1 400
IF106 | o el o (o) | @1 2500 | | IF231 | ot ody Maune " xt 300
IF108B| Eovis ot P ro ot 20| @ X 2 oo | P23z | TS e r | e | 200
IF110 | 3/8x17mm £~ x 4 200 (slpJ%CEkRSr\?(t) NEO F) 2oty
35" | Suspention Shat orsomeabpcg) TV x2 500 | | 5% | kPt Sn hFEmONED )| PBB@B 2 | 1400
30" | Sutpenson Shoh (viomazins| @ x 2 600 | |83 | Siatranm (o iatapon > |®x4 | e
" | Suapenson Shon (namaconna| ® x 2 600 | | IF233 | g uer Suspenson A (NEQ) | © *2 i S ron 2| 700
74" | Suavension Shat (oo @ x2 @ x4 700 | - |IF2348| 5 Lo Suspension A (VE0)| @ * 2 o Soen 2| 700
oK | Sapeteion e er (i) | @ B x 1 550 | | B2 | Creces oSack NPT ENED) | 89 X 4000
IF1148] Fronr Niab Gorter ®x1 ®x2 | 55| [IF2438| Nt (NEO RAGE SPEC | B X 2500
IF119 | Rour Wheo! Shat~ x2 750 | [ IF284 | gt banioNtoSTeT AR ©® @ @x1 @x2 | 600
IF123 Sp‘gér\e;rz SaEvh @B Dx2 @x4 700 | |iF2ss | g KA~ T;\A(M7F;77)77) @ @ x 1 900
IF1248| &, aincion Holder 6 @x 1 550 | [ IF810 | £iot Sivoch Stay (Moaes) | |G X1 600
IF125 | Goversal Swimgsnatt |82 3200 | | IF311 | ot Sraok Sty ibrny | B X1 800
IF127 | Bumper @D x1 300 | | IF351 | Shicone Swich Boots x3 500
IF128 | dorvo Saver et xtset @6x2| 1300 | | IF455 | g Vachor (Cunmetaitosohipe)| 0 X 2 300
o | S e e | @x 600 | | IF502 | frre fod st vgy | S @ X1 450
IF131 geitg'_Di?;;e:ﬁZI\f-lgusing x1 500 IF|—\|/805 gi\(ir\S?)glir:VT/&e(ier\lq(\//fvrl;l{gEéch)) x4 1400
IF132 | G e Cam St X1 @x2 | 650 | |IFB163| G Bony (NFERNONEG 20)| B X 3800
IF133 | grske iok © x2 550 | [IFD101] 2t (NFERNONEQ 20 TorTd)| Docal *~ X 800
IF134 g;:ke_éﬁsfgefﬁt vk @ E)x4 @x2 | 1200 IFW2 Sxp/:c?/aer)iléchD v K @x2 x4 600
IF1358)| 2coanor o 2REBEBO | go0| |iFwss| 302 Zuensping (.00 | @3 400
@®x2 @ @x4 IFWS4B| 520 Fyutaci it for S St e sy | @ X 1 400
FWOTE| i o (Biae) | @ B9 x4 1100
s IFW108| §cand Upver Fod (ron) | B %2 500
IF137B ,fﬁﬁ /'Tva/m:] (sﬁi‘é‘;) @ @x1 @®x2 1800 | |IFw109 ér;;;f }L'jg)gr/ E‘EE(‘%QX ) g x 2 500
IF-1137 %\i}%\:/litjhration Rubber x4 200
IF142 A —JLL > F (17mm) 71'x'f—)b|//%17mmx1 500




1/\0 7’ \o—“/ SPARE PARTS % FOR JAPANESE MARKET ONLY.

IN—V %

K 7E i

IN—V %

S

Part Names

| RZ (F— No. & A%)

Quantity

(FiiR)

Part Names

AR (F— No. & A%
Quantity

(Bifk)

Fwiss| 3PS 72 I X3 1500 | | 74018 §E§1]-§Eln;inzy x 1 20000
IF\-Aé124O ghgc/k\ thftv (671 )I\ D x2 i'iTme;E; 800 7‘-1% ° ?h?o‘t‘ﬁg I)RI:e[tJuﬁ_S\;ri;rigj VY7 @ x1 150
S ;;:nj—l\\lyu: 74905 g-g\lc?w_Pﬁg 7 x1 800
82133 | Bty Hoder (Syncre) | %1 400
P3| A L pored Goliat | X1 S sl a5 || 82134 | gt Tl O R e | @ x 1 500
| 82135 | Syncro Kinson Resener | & X 5000
V0| S s (673)|\ €3 @x2 B0l 800 | (82273 | dorn Koot oom | | BXT ot | 6000
et 92304 | 0D A Closner | |DR@B@Bx1 | 800
G004 | ST X 27~ x 1set 1500 | |92304|HD LTS Sﬁ;gem’ Y@ ax2 650
e L e e | wo| [P i em o
o [EMEEET (g | [o 2 st
MA30s| §-&mm E\Tgt‘y h @) x4 900 | |92638 éngypﬁtey x 10 200
| ey n | BB | | oo 2o |
(MER  INFERNO NEO R) ot X2 e X2 92703 I\ju?ﬂz_séf a x2 300
M-To111 ° ghfa/cL_PEt/\é_Pﬁs/sgt(mé/fN/FéﬁN_o/ N*E?) Fél)) ®® x2 1400 | 928438 312% %Sgﬁd—&n x4 500
ORGO4| Slicon oc-)rilrfg\/ 7 @ x 10 200 | (92985 b din Zrﬁn:g/ﬁo/n//\ységséz © x4 400
ORGO8| 3.1y (o) ®x15 400 | (97001 | goueshat mormmanesBs1om| @ X 6 600
oTw12 Zdi;;axblle\ Ruog (ll\\\‘/l()M) x2 300 97002 éhoj—c_i; Ft;‘m/ ((1122102//1]8;0\55;%%83 x10 250
Wo141V T?a;grégv?,ag;ef - x 10 450 | | 97006 ,I_Jini;’;e_ Si:z(%'gé)m%) @ x2 1300
wozo2| §-8mm Eg”l’fﬁ_) L x 10 700 | |97017 i\tir’ﬁc;;'e)r;dzgzr 777 @ 750
-W701110 qu;’sr?ef(ﬁé%?ﬂ‘.é/‘s;géif‘) @ x5 200 e glﬁtéf? gll%%%%%ﬁ%/ﬁ%ﬁ?) @ x1 2200
1-6025| £ Ring (5 5110068) x 10 150 | | T8 | i o bt bpeesitagy. | @ x 10 200
1-E030| £ Ring (£5 011006%) x10 150 | 97045 | e Gackot (o128 Olacslopen)| 8 % 1200
1284 | & O Filow Ball @x8 200 || - YERL TWBL YA BD ET, Z0BA, RE/—YEBIEASNTIET,
200 BB S F (g o] | b ol ] e Tl st
BIKPIY ?Iﬂtozre%szgn?gra?p\y(gIéctk\,/P?n/k,,%IE);v)) x 18 250
1708 | Cojor Antorma. @ x4 500

39




7'-1' }l/ OI L % FOR JAPANESE MARKET ONLY.

W& (- No. EAH)

Qty.

77
(40cc)
for diffs.
(40cc)

KA
(Bitk)

£600

%1300

40

=Y WA (5 No. E A |k ZE ACRE A5~ No. & A |k E A ACNZ
Part Names Qty. |(#iR) Part Names Qty. |(##R) Part Names

SIL [ ¥YUa>A+)L(100) SIL | ¥ a>#-)L(600) FYR-F0cc)| gog | | SIL | U A>A)L(7000)
0100| Silicone Qil (100) 0600| Silicone Qil (600) for shocks. (40cc) 7000/ Silicone Oil (7000)

SIL [ ¥YUa>A+)L(150) SIL | ¥ a>A+)L(#600) FYI=F(80cc)| 1199 | | SIL | > A>AJL(10000)
0150| Silicone Qil (150) 5y~ 0600-8| Silicone Oil (#600) for shocks. (80cc) 10000| Silicone Qil (10000)

SIL | ¥ a> )L (200) (40cc) &600| | SIL |V a> A1) (650) FYI-F40cc)| gog | | SIL | > A>AIL(20000)
0200| Silicone Oil (200) for shocks. 0650| Silicone Oil (650) for shacks. (40cc) 20000| Silicone QOil (20000)

SIL | >U3>#1)L(250) (40cc) SIL [ > Ua>A1IL(#650) | §/-Fl80cc)| 1199 | | SIL | >V~ JL(30000)
0250| Silicone Oil (250) 0650-8| Silicone QOil (#650) for shocks. (80cc) 30000| Silicone QOil (30000)

SIL | ¥Ya>#-)L(300) SIL | ¥ a>A-)L(700) SIL | &Y >4l (40000)
0300| Silicone Qil (300) 0700 Silicone QOil (700) gy )—H 40000| Silicone Oil (40000)

SIL | ¥YUa>A+)L(#300) §Y1=R(80cc)| 1100 | | SIL | >V A>A)L(800) (40cc)  |&goo| | SIL [~V J>#)L(50000)
0300-8| Silicone Oil (#300) for shocks. (80cc) 0800| Silicone Qil (800) for shocks. 50000| Silicone Oil (50000)

SIL | >U3>#1)L(350) 59| goo | | SIL | ¥ I¥A)L(900) (40cc) SIL [ £U3>#-1JL(60000)
0350| Silicone Qil (350) for shocks. (40cc) 0900 | Silicone Qil (900) 60000| Silicone Oil (60000)

SIL | ¥yl (#350) 5 1=R80cc)| 119g | | SIL | Y J>#A)L(1000) SIL | ¥ a>#-)L(80000)
0350-8| Silicone Qil (#350) for shacks. (80cc) 1000/ Silicone Oil (1000) 80000| Silicone Oil (80000)

SIL | Y a>A-)L(400) §YN-Rl0cc)| gog| | SIL |~V avA4JL(1100) SIL | &Y > #-4)L(100000)
0400| Silicone Oil (400) for shacks. (40cc) 1100/ Silicone Oil (1100) 100000| Silicone Oil (100000)
SIL | ¥YUa>A+)L(#400) §YI-R80cc)| 1100 | | SIL | >V A>A)L(1200) SIL | &Y > #+)L(300000)
0400-8| Silicone Oil (#400) for shocks. (80cc) 1200| Silicone Oil (1200) 300000| Silicone Oil (300000)
SIL | ¥ a>A1)L(450) FUI-F0cc)| gog | | SIL | U A¥A)L(1300) SIL | ¥ > #-)L(500000)
0450/ Silicone Oil (450) for shocks. (40cc) 1300| Silicone Oil (1300) > 500000| Silicone Oil (500000)
SIL | YU a>AA )L (#450) FUI-F(80cc)| 1199 | | SIL | > A>A)L(2000) (40cc) £600
0450-8| Silicone Oil (#450) for shocks. (80cc) 2000/ Silicone QOil (2000) for diffs.

SIL | ¥ 3>#-)L(500) §uI-Rlc) goo| | SIL | &Y T>AAIL(3000) (40ce)

0500| Silicone Oil (500) for shacks. (40cc) 3000| Silicone Oil (3000)

SIL | ¥y AL (#500) §Y-R(80cc) 1100 | | SIL | ' A>A)L(4000)
0500-8| Silicone Oil (#500) for shocks. (80cc) 4000| Silicone Qil (4000)

SIL | ¥ a>A+)L(550) §YI-R40cc)| gog | | SIL | U A>A)L(5000)

0550| Silicone Qil (550) for shocks. (40cc) 5000| Silicone Qil (5000)

SIL | ¥YUa>A+)L(#550) FUI-F(80cc)| 1199 | | SIL | > A>A)L(6000)
0550-8| Silicone Oil (#550) for shocks. (80cc) 6000| Silicone Oil (6000)




'Y OPTIONAL PARTS

s FOR JAPANESE MARKET ONLY.
*(FEM (HiR) T

2

N=RX4Y¥+Y—(NEO RACE SPEC) SP70OY k¥ Y I8—ZF—(MP777)
Hard Main Chassis (NEO RACE SPEC) SP Front Shock Stay (MP777)
No.IF241 %4900 No.IFW305B %2500

N—=R517 X,
Hard type Replaces ©3).
5) & 34,

Replaces (5.

ZL—hEYh(HRXY)
Plate Set (Gunmetal)
No.IF129GM %700

SPYVYHVIX\—=RAF—(MP777) Y R7L—ktv k (7IL—)
SP Rear Shock Stay (MP777) Suspension Plate Set (Blue)
No.IFW306 %2800 No.IF113BL %550

@ &3z @, W3R @, O ik,
Replaces ). Replaces 22), €19. Replaces @), €19.

RFTPVTTL—N(TZvY) ZAYRPYIN—TL—hk
Steering Plate (Black) Front Upper Plate
No.IF130BK %600 No.IF205BK %550

AFFIITL—k (FI—)
Steering Plate (Blue)
No.IFW126BL %1800

7OV R8AF7YRTL—bM (HVX5)
Front Lower Suspension Plate (Gunmetal)
No.IFW127 %1700

XH7b—h (7—/IF136BL/GT105BL)
Radio Plate (Blue/IF136BL/GT105BL)
No.IF209 %700

@) £ ExRi, ® e b33 N—F517
Replaces @7). Replaces 9. Replaces (. g%places 9. Hard type
[R5
Replaces @7).
-"“‘ A & s
/ PFee = w©
Wil
AR ILAARZ B SPA=R7yiX—Oy R (ZOVMA) ZAOYRRYESAH—tYE YVPRIESIHF—tY AZN=FIWRLVITVv T~

Special Radio Post SP Hard Upper Rod (Front)

No.IFW113 %600 No.IFW123 %1000 @ &M,

FILSE Replaces &)).

Aluminum SPA—KR7wiX—0Ov K (Y¥H)

&S, SP Hard Upper Rod (Rear)

Replaces (8. No.[FW124 %1200 5 &5l
N—=K517 Replaces &)).
Hard type

Rear Stabilizer Set Universal Swingshaft

No.IF125 @3200

%No0.97037-14H M E,
*No0.97037-14 need this item.

@D & 38,
Replaces @0), ).

Front Stabilizer Set
No.IFW104 @1000 No.IF117 @1000

70y ho0-ILZMZ 3 Urono—ILzMz3
Prevent chassis rolling of front. Prevent chassis rolling of rear.

4

1ZN=HItEV5-v+ 7 (70VMNE) SPTL—FF 1RV
Universal Center Shaft (Front) SP Brake Disk

No.IFW13 %1600

@n,®) & 534,
Replaces)@, @®.

No.IFW122 %1800

MEBEHT 1 XY
Polished High Strength
& 33,

Replaces §0).

ZIX—F+ (46T)
Spur Gear (46T)
No.IF105 %1900
AF—ILE

Steel made

13 &3,

Replaces (13).

IVIVRIYNAR—Y—
Engine Mount Spacer
No.IF107 %600

IVIUIIVE
Engine Mount
No.IF108B %600

le!

N

34mm7 Z 4 1 —J)L (2PH)
34mm Flywheel (for 2P)
No.IF109 %1500

929y FRIVA3T/BB Y1)
Clutch Bell (13T/BB Type)
N0.97035-13 %2200
99y FRI(14T/BB 71 7)
Clutch Bell (14T/BB Type)
N0.97035-14 %2200

Za

97y FNIL(ST/BBYA7) 3PCTIARA=ILFv b

Clutch Bell (15T/BB Type)
No0.97035-15 %2200

%No.BRGOO1 HiHE,
*No.BRGOO1 need this item.
(&%,

Replaces (f2.

3PC Flywheel Nut
No.IFW54B %400

vZik—=JLR(0S-RZ, €1, /kOvY)
Manifold (0S-RZ, Picco, Nova Rossi)
N0.39514 %3000

A7V (x=m—ILKA)
Spring (Manifold)

N0.39514-1 %350

¥ =ik—JL K (0S-RX, RG, RF)
Manifold (OS-RX, RG, RF)
N0.39516 %3000

41



A7

32 /\—" OPTIONAL PARTS

% FOR JAPANESE MARKET ONLY.
KIS (i) TTo

e

o™

"Ihb1izeéﬁ€

N75—ART—
Muffler Stay
N0.92511 %600

3PC¥U3vFA7Y>7(1.00)
3PC Clutch Spring (1.00)
No.IFW53H %400
3PCYU3vFR7)>7(0.95)
3PC Clutch Spring (0.95)
No.IFW53M %400

{9 & 38,

R.eplaces .

3PC YU 3vFAR7Y>%7(0.90)
3PC Clutch Spring (0.90)
No.IFW53S %400

&3,
Replaces (9.

PWEFyINP—=L(L/R Ty afd)
Aluminum Knuckle Arm (L/R With Bush)
No.IFW332 %9500
7v2a(FNI+y W7 - LA J4pcs)
Bush (For Aluminum Knuckle Arm/4pcs)
No.IFW332-01 %500

& 33,

Replaces ©9).

FILEFv 77 —LA(L)
Aluminum Knuckle Arm (L)
No.IFW332-L %4800

& 33H,

Replaces 67).
ZIWLEFvIILT7—L(R)
Aluminum Knuckle Arm (R)
No.IFW332-R %4800

&R,

Replaces ©6).

FEEd

BPCHD ZIVZV5vF¥a—
3PC HD Aluminum Clutch Shoe
No.IFW339 %1600

AF=WFVIR=Ty91(Ey 75 IN~R /4pcs)
Steel Shock Bush (For Big Shock/4pcs)
No.IF346-04 %900

FAMITAMYR=Ty Y2 (€955 1= 4pcs)
L/Weight Shock Bush (For Big Shock/4pcs)
No.IF346-04L %1200

FYIR—ERRY
Shock Piston

FVIR—EZR MY ($1.2x6 77)
Shock Piston (¢ 1.2x6 Hole)
No.IF347-126 %500
FVIR—ERR > (¢ 1.2x8 77)
Shock Piston (¢ 1.2x8 Hole)
No.IF347-128 %500
FYIR—EZXM> (¢ 1.3x5 %)
Shock Piston (¢ 1.3x5 Hole)
No.IF347-135 %500
FVIR—ERAR> (¢ 1.3x6 )
Shock Piston (¢ 1.3x6 Hole)
No.IF347-136 %500

No.IF350-716 %1100

2AD
0 &3, ?each 7‘/1(—[_:“1#‘/(¢1.3X8 %)
Replaces ({09). Ewv 4 >I1t—(IF349, 1IS105) A ﬁ?f}gfﬁ?gg@oﬁt 1.3x8 Hole)
For Big Shock (IF349,1S105) v, )¢ 12 |y, (61.4x5 )
Shock Piston (¢ 1.4x5 Hole)
No.IF347-145 %500
EvI59I=275 (74 M= [T-14]L=10)
Big Shock Spring( (Light Blue/7-1.4/L=70)
N No.IF350-714 %1100
el -{f«» _( .('f‘;j Ey9vI=27)29 (b= [1-1 6/L=T0) )%f
WYY AR Big Shock Spring (Blue/7-1.6/L=70) 2 “

EvITVIIR—RTIVT S
Big Shock Spring
&2Ab

2 each

Ev Iy iN—H

For Big Shock

EyI5vI=27)5 (7= [8-14/L=T0)
Big Shock Spring (Green/8-1.4/L=70)
No.IF350-814 %1100

€95 18=27Y25(54 8= [8-16/L=10)

SPYYIN—EZRKkY

Big Shock Spring (Light Green/8-1.6/L=70) SP Shock Piston

No.IF350-816 %1100

EyI5IN=2T IS (=T [ GLT0) B ooy

Big Shock Spring (Purple/9-1.6/L=70)

No.IF350-916 %1100
EvT5yK=27Y 2 (74 b /10-1.6/L=T0)
Big Shock Spring (White/10-1.6/L=70)
No.IF350-1016 %1100

2 each

EwJ 92 IX—(IF349, 1IS105)H
For Big Shock (IF349, IS105)

FUIR—EZXR> (¢ 1.2x8 V)
Shock Piston (¢ 1.2x8 Hole)
No.IFW405-128 %600
FYIR—EZX b2 (¢1.3x8 V)
Shock Piston (¢ 1.3x8 Hole)
No.IFW405-138 %600
FYIR—EZ N> (¢ 1.4x8 77)
Shock Piston (¢ 1.4x8 Hole)
No.IFW405-148 %600

ALTYREYTTVIR=ty b (M/MPI TKI2)
Threaded Big Shock Set (M/MP9 TKI2)
No.IF470 %6200

FILIH

Aluminum

A 0
e ('E WY r{"“‘r\[;\"}}
QY QY

ALTYREY TS vIk=ty b (S/MPI TKI2)
Threaded Big Shock Set (S/MP9 TKI2)
No.IF471 %6000

FILZH

Aluminum

Tty hk

1 set

EyyRPIVI=2y b M4 X [ST-RR 702 M)
Big Boa Shock Set (M Size/ST-RR For Front)
No.1S105 %6200

%No.IF346-04 H'E,
*No.IF346-04 need this item.

EvIIVIR—ZATIVVI M
Big Shock Spring

&2Ab

2 each

Ev Iy vIi—H

For Big Shock

EvT5UI=27)5(54 M7= [8-1.4/L=84)
Big Shock Spring (Light Blue/8-1.4/L=84)
No.1S106-814 %1100
EyT5v18=27Y 2% (7 )~ [8-16/L=84)
Big Shock Spring (Blue/8-1.6/L=84)
No.1S106-816 %1100
EvTIVIR=27V05(57')= [9-1.4/L=84)
Big Shock Spring (Green/9-1.4/L=84)
No.1S106-914 %1100
EvGIIR=2TY T (3415)=> [9-16/L=84)
Big Shock Spring (Light Green/9-1.6/L=84)
No.1S106-916 %1100
Ey7918=27Y 25 (1= /10-1.6/L=84)
Big Shock Spring (Purple/10-1.6/L=84)
No.1S106-1016 %1100
EyI9vI=27Y V7 (K74 b [11-1.6/L=84)
Big Shock Spring (White/11-1.6/L=84)
N0.1S106-1116 %1100

1Evb
o8
(-1

1 set

SAVGRF—NT—
Wing Stay Collar
No.IFW7 %900

FILZ®

Aluminum

@D &3,

Replaces @1).

DAY
Wing

) & 3Hh,
Replaces ().

D427 (RI74 & /MP9)
Wing (White/MP9)
No.IF401W %1100

D49 (TZvY /MP9)
Wing (Black/MP9)
No.IF401BK %1100

DAV (BT I—)

Wing (Fluorescent Green)
No.IF401KG %1100
DAVT(EEAL YY)

Wing (Fluorescent Orange)
No.IF401KO %1100

ALY (REATO-)

Wing (Fluorescent Yellow)
No.IF401KY %1100

10 ZR—=I KA —=IL(HY X 7)
10-spoke Wheel (Gunmetal)
No.IFH002GM %1400

£4AD

4 each

@ & i,

Repla?es .

i1 —I(4pcs/ 77 /MP9)
Wheel (4pcs/Black/MP9)
No.IFHO03BK %1400

&R,
Replaces (7).

42



*7

32 /\—" OPTIONAL PARTS

% FOR JAPANESE MARKET ONLY.
KIS (HKR) T

Favoaikd—Ib(4pcs/ KTAN) T4yyakd=Ibdpes/ #xTY—> IMPI) AKA 1/8 \¥—R EVOHK/=IL (K74 b /4 )
Dish Wheel (4pcs/Fluoresecent Green/MP9) 1:8 Buggy EVO Wheels White (4pcs.)

Dish Wheel (4pcs/White)
No.IFHO04W %1800

71V aif4=Ib(4pcs/ Ex4 IO~ /MPI)
Dish Wheel (4pcs/Fluoresecent Yellow/MP9)
No.IFHO04KY %1800

&3S,

Replaces (7).

No.IFH004KG %1800
7499 am4=l(4pes/ BxAL VY IMPI)

No.AKA24003W %1600
AKA 1/8 \¥-RB EVO 4 =)L(1ZA- /4 A)

Dish Wheel (4pcs/Fluoresecent Orange/MP9) 1:8 Buggy EVO Wheels Yellow (4pcs.)

No.IFH004KO %1800

No.AKA24003Y %1600
E X,

Replaces (7).

1/8 1%%— |-Beam(V 7+ /2 A)S 1V F—ft
*1:8 Buggy |I-Beam Soft
No.AKA14001SR %2400

1/8 \%—|-BEAM(Y 7k 2 \) 517D

% 1:8 Buggy I-BEAM Soft (Tires Only)
No.AKA14001SX %1500

@, @&z,

Replaces (1), @.

1/8 /¢4~ |-Beam(A=1%=Y 7+ 2 NS 4 1t
*1:8 Buggy |-Beam Super Soft
No.AKA14001VR %2500

1/8/%%~ -BEAM(R=/=Y 7} 2 N 54 Y0H

% 1:8 Buggy I-BEAM Super Soft (Tires Only)
No.AKA14001VX %1600

1/8/t%— CITYBLOCK(Y 7 b /2 \)S 4 ¥ +~ft
% 1:8 Buggy City Block Soft
No.AKA14002SR %2400

1/8 /X%~ CITYBLOCK (Y7 b /2 ) 94 ¥ 0
% 1:8 Buggy CITYBLOCK Soft (Tires Only)
No.AKA14002SX %1500

@ &5,

Replaces (7).

1/8 /%%~ CITYBLOCK (A=/=Y 7 b 2 )S 4 V1=t
1:8 Buggy CITYBLOCK Super Soft
No.AKA14002VR %2500

1/81%%= CITYBLOCK A=/t~ 7} 2 AD) 54 Y03

1:8 Buggy CITYBLOCK Super Soft (Tires Only)
No.AKA14002VX %1600

1/8 1%~ CROSSBRACE(/ 7h 2 \)S 1 v #~ft
*1:8 Buggy Crossbrace Soft
No.AKA14004SR %2400

1/8 /%~ CROSSBRACE(Y7 b /2 \) 51 70

% 1:8 Buggy CROSSBRACE Soft (Tires Only)
No.AKA14004SX %1500

@, @& 5k,
Replaces (7)), @.

1/8 %%~ CROSSBRACE(A=/t=Y 7} 2 \)S 4 ¥ F~ft
%*1:8 Buggy CROSSBRACE Super Soft
No.AKA14004VR %2500

1/8 /%= CROSSBRACE(R=/t=Y 7} 2 \) 51700

% 1:8 BuggyCROSSBRACE Super Soft (Tires Only)
No.AKA14004VX %1600

1/8 %%~ WISHBONE(% L1 /2 NS 1 v +~f¢
% 1:8 BUGGY WISHBONE (CLAY) W/RED INSERTS
No.AKA14005CR %2400

1/8 /5%~ WISHBONE(/ LA /2 \) 51 03

% 1:8 BUGGY WISHBONE (CLAY/2pcs/NO INSERTS)
No.AKA14005CX %1500

@, @&z,
Replaces (7)), @0.

1/8/t%—ENDURO(Y7 b /2 \)S 1 v H—f}
% 1:8 Buggy ENDURO Soft S
No.AKA14006SR %2400

1/8 /%~ ENDURO(V 7k 2 \) 51 7 00&

% 1:8 Buggy ENDURO Soft (Tires Only)
No.AKA14006SX %1500

@, @& i,
Replaces (7)), @).

1/8 /4= ENDURO(R=/t=Y 7 2 A)S 1 v +=f}
% 1:8 Buggy ENDURO Super Soft
No.AKA14006VR %2500

1/8/t¥—ENDURO(2—/t=Y 7} )2 \) 91 7%

% 1:8 Buggy ENDURO Super Soft (Tires Only)
No.AKA14006VX %1600

1/8 /%%~ IMPACT(9Y 7k 2 NS4 v +—1}
*1:8 Buggy IMPACT Soft
No.AKA14007SR %2400

1/8 X%~ IMPACT(Y 7k /2 A) 94 7D%
% 1:8 Buggy IMPACT Soft (Tires Only)
No.AKA14007SX %1500

@, @& 3ttt
Replaces (7)), @).

1/8 )%= IMPACT(R=/=Y 7 b 2 NS 1 v F~ft
*1:8 Buggy IMPACT Super Soft
No.AKA14007VR %2500

1/8 /%= IMPACT(2=/t=Y 7} 2 \) 54 7%

% 1:8 Buggy IMPACT Super Soft (Tires Only)
No.AKA14007VX %1600

1/8 1%~ GRIDIRONI1( 7 b 2 N)S 1 ¢
% 1:8 BUGGY GRIDIRON Il SOFT W/RED INSERTS
No.AKA14013SR %2400

1/8/%%= GRIDRON Il(Y 7k /2 \)§4 Y0

% 1:8 BUGGY GRIDIRON II SOFT (NO INSERTS)
No.AKA14013SX %1500

@, @& %,
Replaces (7)), @).

1/8/t%= GRIDIRON Il(2~/t="/ 7 2 A)S 1 /1=
% 1:8 BUGGY GRIDIRON Il SUPER SOFT W/RED
No.AKA14013VR %2500

1/8 /%= GRIDIRON Il(R=18=Y 7+ /2 A) 54 700

% 1:8 BUGGY GRIDIRON Il SUPER SOFT
No.AKA14013VX %1600

1/8/¢%~ HANDLEBARI(7 L1 /2 NS 4 v +=ft
% 1:8 BUGGY HANDLEBAR CLAY W/RED INSERTS
No.AKA14014CR %2400

1/8 /1% HANDLEBARI(7 L1 /2 A) 51 ¥ 0%

% 1:8 BUGGY HANDLEBAR CLAY
No.AKA14014CX %1500

@, @& 3t
Replaces (7)), @).

1/8 1%~ HANDLEBARI( 7 b 2 NS 4 v F~ft
% 1:8 BUGGY HANDLEBAR SOFT W/RED INSERTS
No.AKA14014SR %2400

1/8 1%~ HANDLEBARI(Y 7 b 2 N § 1Y 0%
*1:8 BUGGY HANDLEBAR SOFT
No.AKA14014SX %1500

1/8 /%%~ HANDLEBARI(2-/=Y 7 h 2 NS 1 F=ft
% 1:8 BUGGY HANDLEBAR (SUPER SOFT) W/RED
No.AKA14014VR %2500

1/8 1%~ HANDLEBARI(Z-/t=Y 7} 2 A9 1 Y0

% 1:8 BUGGY HANDLEBAR SUPER SOFT
No.AKA14014VX %1600

AKA1/8 \¥=B E=IK1VF=(V7h J47)
% 1:8 Buggy Shaped Insert Soft (4pcs.)
No.AKA34001S-4 %1800

&R,

Replaces @).

A==V IFEVHLT
Super Multi Pin Tire
No.W5651 %2000

A==V IFEV T 1V (H)
Super Multi Pin Tire (H)
No.W5651H %2000

@) &%,

Repla)ges .

HiA=IAT7+=EVO iA=L K74 b (4pcs)
Wheel Stiffener for EVO Wheel White (4pcs)
No.AKA34003W %600
4=V A7 7+=EVO 4 =LA 4 L0~ (4pcs)
Wheel Stiffener for EVO Wheel Yellow (4pcs)
No.AKA34003Y %600

-

AKA 1/8 1TE=& M F$=RINY Kb =T V=
1:8 OFF ROAD HAND HELD WHEEL BALANCER
No.AKA44001 %2800

AKA 54 BRIV K (1/1081/8 /X%~ /8A)  AKA 547180 F(2/2.5/3/3.5/4/4.5mm)

AKA Tire Mounting Bands 1:8/1:10 (8pcs)
No.AKA44002 %500

AKA Multi-Tip Tire Punch
No.AKA44007 %1200

43



A7

32 /\—" OPTIONAL PARTS

% FOR JAPANESE MARKET ONLY.
KIS (HiR) T

4 Y IO (EFEFLER /10pcs) AKAT 2+ (L)
Tire Prep Cloth (10 packets) AKA Short Sleeve Black Shirt (L)
No.AKA58001 %600 No.AKA98101L %2200
AKAT vV (M)
AKA Short Sleeve Black Shirt (M)
No.AKA98101M %2200
AKA T ¥+ (SM)
AKA Short Sleeve Black Shirt (SM)
No.AKA98101S %2200

AKAT >+ (XL) AKA R—Z7R—=ILF+ v 7(BK) AKA Snap Back Cap(BK)
AKA Short Sleeve Black Shirt (XL) AKA Baseball Cap (Black) AKA Flat Bill 3D Puff Logo Snap Back
No.AKA98101XL %2200 No.AKA98102 %3800 No.AKA98102FSB %3800

AKA T ¥+ (XXL)

AKA Short Sleeve Black Shirt (XXL)

No.AKA98101XXL %2200

AKAOQIAD T vV
T-Shirt With AKA Logo

/

AKA 7—RfZTv by vV (L) AKA RIRVY—FH—IL(L)
AKA Black Hoody Sweat Shirt (L) AKA Sponsor Decal Sheet (Large)
No.AKA98104L %6800 No.AKA98201 %800

AKA 7—RFRTy b vV (M)

AKA Black Hoody Sweat Shirt (M)

No.AKA98104M %6800

AKA 7—RfFRIvy by vy (XL)

AKA Black Hoody Sweat Shirt (XL)

No.AKA98104XL 6800

AML—KYU—7—(¢3.05)
Straight Reamer (23.05)
No.YKWO001 %2800

3mm RF vy TREY—IL
Smooth gaps 3mm holes.

AML—KYU—7—(¢4.05)
Straight Reamer (24.05)
No.YKW002 %2800

4mm R¥ v v THHEY—IL
Smooth gaps 4mm holes.

KANAITOOL ¥4 A K74 /\—(6mm)
KANAI TOOL Flathead Screwdriver (6mm)
No.YKWO003B %2200

ZnZhEY NOESFTOHLET,
There is a bit single article of a spare.

/

KANAITOOL Y472 K74 /%=(4mm/ 0V7)
KANAI TOOL Flathead Screwdriver (4mm / Long)
No.YKW004B %2000

ZhnZhEY FOERFTOHDET,
There is a bit single article of a spare.

KANAI TOOL Y472 K74 /%=(3mm/ OV7)
KANAI TOOL Flathead Screwdriver (3mm / Long)
No.YKWO005B %1700

ZhZhEY FOERFTOHHFT,
There is a bit single article of a spare.

KANAI TOOL 75 AR 54 /%—(No.1)
KANAI TOOL Philipshead Screwdriver (No.1)
No.YKWO006B %2100

KANAITOOL 75AR54/X=(No.2) T&KA=ILYF(1/8 %4 X:17mm)
KANAI TOOL Philipshead Screwdriver (No.2) ~ T-Shape Wheel Wrench (1/8 Size:17mm)
No.YKWO007B %2200 No.YKWO008 %3200

ZhZhEY FOBERFTOHDFT,
There is a bit single article of a spare.

ZhZhEy FOERFTOHDHFT,
There is a bit single article of a spare.

/

A/%#+(5.5-7.0)
Spanner (5.5-7.0)
No.YKWO011 %1600

A/%7+(6.5-8.0)
Spanner (6.5-8.0)
No.YKWO012 %1600

KANAITOOL 6 faL > F K 74 /8=(1.5mm)
KANAI TOOL Hexagonal Wrench Screwdriver (1.5mm)
No.YKWO015B %1700

ZhZhEy FOERFTOHHET,
There is a bit single article of a spare.

KANAI TOOL i=)biti4 2 b K74 /%=(1.5mm)  KANAI TOOL 6 L > F K51 /%—(2.0mm)
KANAI TOOL Ballpoint Screwdriver (1.5mm)  KANAI TOOL Hexagonal Wrench Screwdriver (2.0mm)
No.YKWO015BPB %2200 No.YKWO020B %1800

ZhZhEY FOERFTOHDFET, ZhZhEYMOERFTOHHDFT,
There is a bit single article of a spare. There is a bit single article of a spare.

o

P

-

|

_—/

KANAI TOOL =LA > b K54 /%=(2.0mm)
KANAI TOOL Ballpoint Screwdriver (2.0mm)
No.YKW020BPB %2200

ZNZhEY FOERFTOHHET,
There is a bit single article of a spare.

KANAI TOOL 6 &L Y F K 54 1\=(2.5mm)
KANAI TOOL Hexagonal Wrench Screwdriver (2.5mm)
No.YKWO025B %1800

ZhZhEy FOERFTOHDET,
There is a bit single article of a spare.

KANAI TOOL Ev b (6 £ /2.5mm)
KANAI TOOL Bit (Hex / 2.5mm)
No.YKWO025B-1 %1000

KANAI TOOL ~Jbtq > b K54 /5= (2.5mm)
No.YKWO025BPB %2200

ZhZhEyY FOBERFTOHDFT,
There is a bit single article of a spare.

ANRTH
Spare

KANAITOOL 6 L v F K 74 /8=(3.0mm)
KANAI TOOL Ballpoint Screwdriver (2.5mm) — KANAI TOOL Hexagonal Wrench Screwdriver (3.0mm)
No.YKWO030B %1900

ZhZhEyY FOBERFTOHDFT,
There is a bit single article of a spare.

44



j‘ 7:/ 3 yl \o_‘y OPTIONAL PARTS % FOR JAPANESE MARKET ONLY.

KANAI TOOL Ev k(6 £ /3.0mm) KANAITOOL fi=)bii4 VMK 74/5=(3.0mm) KANAITOOL Ry 2 AR 54 /8—(5.5mm) KANAITOOL Ky ZAKZ4\=(7.0mm) RJ/SFtv k(5.5-7.0/6.5-8.0)
KANAI TOOL Bit (Hex / 3.0mm)  KANAI TOOL Ballpoint Screwdriver (3.0mm) KANAI TOOL Box Screwdriver (5.5mm) KANAI TOOL Box Screwdriver (7.0mm) Spanner (5.5-7.0/6.5-8.0)

* 3 (HH) T

—

No.YKW030B-1 %1100 No.YKWO030BPB %2200 No.YKWO055BXB %2400 No.YKWO070BXB %2500 No.YKW102 %2900
AXRTH ZNZhEY NOEFFTOHLET, ZNZThEYMNOERZTOHLET, ZhZThEY NOERZTOHLET,
Spare There is a bit single article of a spare. There is a bit single article of a spare. There is a bit single article of a spare.

=
e>

-

i

KYOSHO ARy v LT IL—(14g) #XZARSv7(M) #EARSyT7(L) BRT71ILT— I7—=9U—F—=A4)(100cc) OvI %41 b (FEE)
KYOSHO Special Glue (14g) E~Z (18%A) E¥%7 (18 FA) Fuel Filter Air Cleaner Qil (100cc) Loctite (Medium Strength)
No.96154 %700 Fluorescent Strap (M) Fluorescent Strap (L) No.1876 %1000 No.96169 %800 N0.96178 %1200
RS s s e e N T e e Oy 251k (BHRE)
Instant Glue BEZNSyT(M) EEXRSyFL) Shuts out dirt from fuel hoct:se &S{tzrong Strength)
4IO-(184%A) AIO—(18FA) 0.96179 *1200
Fluorescent Strap (M) Fluorescent Strap (L) XIDHEHBLE(10cc)
Yellow(18pcs) Yellow(18pcs) Screw cement. (10cc)

No.1701KY %250 No.1702KY %320

&
L AW
u:/’

T7ZARA—=ILLYF 7 a1—IJ)Lik> 7 (500cc) BEF 1—7(2.4x6x1000mm) SPFA1 7T vy U—v— SPFHA4I7TyI)—-Y—T3R
Flywheel Wrench Fuel Bottle (500cc) Fuel Tube (2.4x6x1000mm) SP Knife Edge Reamer SP Knife Edge Reamer Plus
No.80951B %1200 N0.96423 %1000 N0.92213 %700 N0.36219 %1800 N0.36219P %2000
7S5A4RA—ILOBMA U RRHAHR Y 7 @ &3, KT 1 ORBEIFCRE KT 1 DRBEIT ICRE
Wrench Set. aid for fueling Replaces @. Best tool for holing bodies. Best tool for holing bodies.

AN=9T=25=-20KyTU—ft) T—RI—F¥r—I¥—2.0 YILFRY—%5—BOX 2.0 Y—FEX—5— MINI

Spark Booster 2.0 (Battery) Booster Charger 2.0 Multi Starter BOX 2.0 Thermo Meter TNOO6
N0.36216S %2600 N0.36217 %1900 N0.36209 %7800 N0.36207P %2800

2= T—25— 2.0 FEEMBT IS LIRS

Spark Booster 2.0 Noncontact digital thermometer
N0.36215 %1890

Ew kv 22 DX
Pit Box DX
N0.80460 % 16000
Y=Ly I R
Tool Box
N0.80462 %1800

=YKy I XL

Parts Box L
No.80463 %1800
EvbhiRyIR IK=YRYyIZAM KYOSHO ¥+ YUY ¥ /Xv4o S KYOSHO ¥+ Y>J/IX\yI M KYOSHO ¥+ U>JIXvo L
Pit Box Parts Box M KYOSHO Carry Bag S KYOSHO Carry Bag M KYOSHO Carry Bag L
No.80461 %6800 No.80464 %550 No.87613 %5000 No.87614 %7000 No.87615 %8000
. N—=YRy I RS
TRRMICRE
Good for storing tools Parts Box S
4 X / 420x240x330mm No.80465 %150
Size / 420x240x330mm K=Yy I 2 SS(3EA)
Parts Box SS (3pcs)
No0.80466 %400

45



EXFybh - UVT:-09I%— (1)

e

Parts Names

AHKEf

Quantity| (k)

L]

Parts Names

A xEM
Quantity| (k)

Screw, Nut, Ring, Washer (1)

LR

Parts Names

% FOR JAPANESE MARKET ONLY.

AH kEf

Quantity| (k)

cuvy @I FIVITSYIFAOYFY K R VANV I ZAER
C-Ring Aluminium Flanged Nylon Nut Button Hex Screw
111 | S AraGitriopeg 10pcs| 200 | [1MOBAS| Lo o e | 4905 | 300 | (181280 | B o) [100s| 400
(o8 g HBFING) et oo e Gl | 4955 | 900 | [1-51a008H | B G2 O men) | 10pcs| 300
16015 | £ Piro(er 5/10p00) 1opcs| 150 | [ L s | 4P 300 | 113008 B erropes) " |10Pos| 300
116020 | £ B T o tope) 10pcs| 150 | [1MOSAS| bl e o o e | 4905 | 300 | [1-813010H | B oopen) [109s| 300
1025 | £ Aot snomes) topes| 1s0| | (fmmmmm 35 % I0T2H B eoet2710pen) [10| 300
1-E030 E%;;ég%%;%q 10pcs| 150 | | 1-502604 é\.nfjéctemy 62)(.2%/)137&) 10pcs| 200 | [1-813015H ;ﬁ;%ﬁmﬁgm;%ﬁéxg) 10pcs| 300
1-E040 E_UR;;;E(E%%LSS))\) 10pcs| 150 | | 1-502606 é};gctesv(ﬁ(y szig);g,/)]cg))&) 10pes| 200 | [1-513018H Qﬁ;ﬁ;ﬁﬁg&ig%gg) 10pcs| 300
16050 | £ B T opee) t0pcs| 150 | | 1502608 | gt S LSRRI 1opes| 200 | [restanasn| o ey | 50cs | 300
116080 | £ hi 8o or1opes) 10pcs| 150| | -suasta | gL ERMEDRSIIN  [1oves| 200 | [rstaanan| g arremes  [100es| 300
1070 | £ hirees o) epos | 150| | 1-500006 | g S RSTION  Lropes| 200 [rstaoton | g hopen) [100s| 300
1100 | £ Ao e 10.00p00) epos | 150| | -500008 | T g ERIRSION  Lropes| 200| - [rstaotsn| g G N ey | 90 | 300
B W 1S03010 | it Soramiberoiopey | [10055] 200 | | 1staotsn] B o | 5P [ 300
1N2016 | Suiuioet orionet) 10pcs| 200 [ 1-s0a012 | G L ERMBABIIN  Ltopes| 200 | [rstaozon| g S ZI ey | 90 | 300
182820 | e orsy ) |10pos{ 200 | | r-sosnte | gL EERARSIION  iopes| 200 | - |rsaozan| g SE ORI spos | a0
1N8024 | 4 i Ay 10ty 10pcs| 200 | 1-s0001s | g SRV [1opes| 200| | (7S e
14032 | { i naes oy omas) 10pcs{ 200 | | 103025 | g S L EREIER IS 1opes{ 200 | [rstamsit| B o | 8955 | 500
B o " 1903030 | il S romibeanniopeg | [100Es] 200 | | rstammr B e araanes| 8PS | 590
NRBSON | o oo | 8pcs | 200 | | 1504008 | it S EERENOTION  ropos| 200 | {stamont| g ey | 80es | 500
FNBOSON | { oy oo (o) | 8pes | 200 | [ 1-sodor0 | it SR ERERIIONISY  Jroses| 200 | {rstamant| g oy | 800 | 500
NN | S o aposy | 5pos [ 200 [ -snaots | il SRRSO Jromos| 200 | rsttsr| B )| 8PS | 590
FNOSSN | i by oo (o) | Spes | 200 | [ 150020 |t S ERINREN 1SN ropos| 200 | {1:108HT| B s iarnm i) 5055 | 700
B A o (N it T orming s Ao £ 7 2 7%
TSNS it s o | 5005 | 300 | [rstmsere | 12 SR EABEOS o [10pes| 200 | [ r-szasto | &0 S 7 EEMESRIIN N apos | 200
HTOR 11 o o et | 5005 | 300 | [rstzssre | 12/t SR EABEOE ON Ltopes| 200| [ 1iszaste | G S 7 S AIESRAIN N apes | 200
FASOIAS i o ron oo Shriney | 5075 | 300 | | 1sms12re | 1 oty [10pcs{ 200 | | 1-s2s008 | &7 2 T EMEN pcs | 200
HOHOIAS it o o ot | 5005 | 300 | [stmare | 12 et ey [10pes| 200 | [ 15230t | &0 S 7 S EMIBITEN N apes | 200
HBMOUAR s o o ey | 5005 | 300 | [1stmtore | 0 gt [100cs| 200 | [ r-s2a012 | &0 S 7 S EMAIEN | apes | 200
OIS o s ommmnsheriney | 5905 | 300 | [t | 0 g e [100cs| 200 | [ 1:s2a015 | &0 S 7 S EMEHISIEN N apes | 200
B Adean SISOITP | 12 5 Soouantoriopes) | |10005| 200 | | 152018 | 57 Z T EMEIMEN  spos | 200
FNOSTE | e Fiomaed (1omcy " |10pcs] 200 | [ rsusorare | 12/t PeE SRR BN 10pes| 200 | | -sas0z0 | &7 S T EITEY SN spos | 200
ISR | s oy e el odipen | 8959 | 900 | [1506018TP| 10 G 26t o msiopesy  [10pos| 200 | | 1523000 | &7 2 7= BEEN s | 200
0 ey " S0P | 12 5t oo iopes) | [10005| 200 | | 1s2doto | 57 E TR TN spos | 200
HNOSEEN | e o) e o ooy 500 | 200 | | (- 722 R B (2 SO X
PSS L roo o ey | 9905 [ 400 | [1-s00008T| gt S )| 10pcs 400 | |r-s2s006F| & ¢ ZEANSELT 72O pos | oo
OSSR s 0 P s Pedpey | 5005 | 400 | [1-saaotor | gt opes |00 400 | [1-szsonar | &7 e = o spos | 400
01T g ot o | 100s| 400 | |1s2anosr | & ¥ < ZEAIEELT = 0o pos | 400
rsoorst| (T2 FERMBABET AN T L ey TERMea0 T SN T

46

Bind Screw(Titanium/M3x15/8pcs)

Cap Screw(M4x10/Flanged/5pcs)




EXFyh - UVT Dy Iy— (2)

Screw, Nut, Ring, Washer (2)

% FOR JAPANESE MARKET ONLY.

RE ‘ EE M [XEf RE £ K [KEf RE ‘ £ AH Xz
No. Parts Names Quantity| (k) No. Parts Names Quantity| (k) No. Parts Names Quantity| (ftk)
Dﬂmmmmmmm ::lea? ::a(d Screw 1-534015TP II':EIZ Eeid(l\g(‘:t')é\]/v?l\ﬂg]g/)10pcs) 10pcs| 200 m I??_o/:rle :!;::I/ SZE‘I/:;pping Screw
592608 | 1o Serowiaxinones) |100e5 200 | [rsauane| o hopes)[109cs| 200 | | rsemnte| 5ol gy |109c5] 200
59512 | i oad Serowi ox120pes) 10068 200 | [ 104aste| 15 7 2T oy [100cs] 200 | s Lt oapos) |109°5] 200
1-833006 I?I: :;icfl\ggéév/(:\ﬂ%i\g/mpcs) 10pcs| 200 Dmmmm '?fi_tagn\i/uni?]L Zalfiead Screw 1-543008TP 1E€;Edé£:’\|f\::(ﬁllgx%i1\())pcs) 10pcs| 200
9008 | i o SoremManiopos | |10005] 200 | | vsa0at | £ e 105 00| |1t onopes) [10Pes| 200
010 | 1o ead Serowtiaonopes) 19005 200 | 15300 gt e 1095 400 | | S4STP| 15 b Scrmuantidpos) |109°5] 200
902 | i oad Serowa3noes) |100e5 200 | 1wt et ey [0pcs] 400 | | D G
9014 | P o Sorem(amtalnopes) |10965] 200 | s30T | 2o s | 80es 00| | 1555000 | G ntpn[106es| 200
S901 | i hend ScremManteopes) |10965] 200 | | vs3a06T | £ R e | Boes 00| | 1550008 | G s antpon[10pes| 200
018 | i read Serewiaanoes) 10005 200 | [T e 905 800 | | 1559005 | S caaopes)|109°5] 200
5903 | 1o Serowtinaonopes) 1008 200 | ot e e 905 600 | | 1559006 | S e neopes)|109°5] 200
94008 | P o Seromianiiopos  |10005] 200 | | vsaaoa0| e | 40es 00| | vss0no | Gl e ontnesy[199es| 200
1-534010 ga? :;jc?\g:r);lvc()l{ll]ﬁ%)/mpcs) 10pcs| 200 Dmmm ?I'cith\i/un? :; I\-ylefadX HixZ Screw 1-853012 ;Zetjsl::rl;vizlflll\gf:;/%;(?s;\) 10pcs| 200
U012 | i read Serowiaanones) 10005 200 | [rsmmnt| o |95 500 | | 15014 | S enataogeg | 95| 200
SUOTS | i read SerewiMiSnones) |100e5 200 | st | o) | 905 500 | | 155900 | S g | 9es | 250
U018 | i ioad SerowiMixianones) 1008 200 | [rssmint| e C )| 905 500 | | 1559025 | G cmnzope | 905 200
594020 | 1 o Seramanzonopes) |10005] 200 | st e e | 8oes 00| | 1534008 | Gl arntpon[10pes] 200
Do 2 s S| Ftteng Scowisnominisp) | 9008 500 | | ssao0s | s CHURERCEY 1opes| 200
SO0 o e CormmlmniasHopes) 10055 200 | [1ssmtent| e o) 695 650 | | 155012 | G S mmavtatpoy . |109°5] 200
FSHI08H| o o CormmimniansHopes) 10955 200 | [1900HT| B e | 905 850 | | 154020 | G gy | SPes | 250
FSO00H) 1 Scremeniaeopes) 10955 300 | S0 o aiskps | 575 | 750 | 855008 | e ey spos | 250
FSH0M] it ScronHenh040pe) 10965 300 | | FSMIESHT o Smammiozstps | 065 | 700 | 1555040 | Gl s cliaspen | 5Pes | 200
HZEZ(M3x15)(Ny 7 ZX/T0A) FHIYZTIYEVTER Tyy—
1-833015H Flat Head Screw(Hex/M3x15/10pcs) 10pcs| 300 m Titanium Flat Head Self-Tapping Screw @ Washer
ST Pt hen Scrow(hiopey 1095 200 | [vssntt| g7 1095|400 | | s | o oy [109cs| 200
US| 1 ea Scremteniasopes) 10955 400 | [153001PT| ettt 10Pes| 400 | | s | ot B oy [10pcs| 200
FSMII0M] it SeromHenhaOtope) 10965 400 | [1S300PT| g 10Pes| 400 | | 08t | ot e [10pes| 200
FSHOTZH| Pt o Scrowihin 2oy 19955 400 | [+t £ o | S0cs 400 | || e gy |109cs| 400
FSMITSH| Pt hea Scrow(Hhin e 10955 400 | (1ot £ i | 905 800 | | ioons | Stpee) [109c5] 400
FSMITBH| o o Cormwsaciaiipe) | 9908 400 | (ST g o | 905 | 800 | | wiotns| ot gy [109cs] 200
M) 1 o ScromHenioccotipes) | 57| 400 | [ FSHOBTPT| 5 e oTumumntinsaipes| 405 | 00| | stz | ot ey [10pes] 200
1-534025H Za?l—i;j(’\s/l;:v%(?jé;l\;4f2§/é§é)) 5pcs | 400 @ﬂmmmmm :{_o,:ntg;H(ead Screw 1-W701105 V?Ia/sr;/e:a\ll_7(><’\:|17;()1;/>;?)§s§5)\) 5pcs | 200
[m I?IL; ge‘;dtﬂSZIZI':;)ing Screw 1-842008 ;_o/:nliéc(:’r\gvzv?laélg/ﬁpcs) 10pcs| 200 1-W701110 V?/a/sr;::l\/l_7(><’\1/l17;11(])/>;lx?s§5]\) Spes | 200
VSERET| 16 1t oad Srom(2 vihopes [10925| 200 | | sazmno | 00 B2 lODY ey [1opes| 20| | O Sorng Washer
FSSOTP 15 7 e Seromztopes) 10955 200 | | 542015 | 0SB eopes) |10pes| 200 [ HOISSS| i Mt a10pen) [1995] 200
TPHZERX(M2.6x12/10A) FREZ(M2.6x25/10A)
1-832612TP | 1p Flat Head Screw(M2.6x12/10pcs) |10PCS| 200 | | 1-842625 | g Screw(M2.6x25/10pcs) | 10PCS| 200
VSSORT| 15 it o Sevom(Mintit0pos)[10905| 200 | | -sazsn | o0 2S00 ey [10pes| 200
1-833008TP jl'-E?:LIaat E‘;&MS?;EBV\/ISI\;);;;/‘IOPCS) 10pcs| 200 1-543006 :o?n‘iéétgfv?haélg/i\gpcs) 10pcs| 200
VST | 16 7 e SeremMoxi0opos) 1095|200 | | 1saaorz | 0y S SUOINEL N o) [10pes] 200
ISP 15 it ond Screw(bc 2opos) [ 109CS] 200
FSSSTP| 15 Fit ad Soren(V5M0pcs)[109CS] 200
1-s30tg7p | 157 =7 EAMSX18/100) 10pes| 200

TP Flat Head Screw(M3x18/10pcs)

47




YRR IEER27E8B1HREDEHDTY, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

RBIANTVIN=") AT a2 IN=")DBATE

KINSOBATERFBFEAICRSETWLEEET

mEE @I 2% LI B UTUESTIBATHANT\— Y P AT 3/ — Y EBEA
Ihlbvolk L TR ICETENTEET,

ﬁ - O/ —VERETEEBALTVWERI BECAFRVEEE. 1YY —%y "B
(-]

AEN CRAENSBERT TBAT HIENTERT,
(REBEROBERAHIC & 2 BERSIEFR20F3B31AZE > TRT STV
WTHDETOTFHTTELLEEW)

O mD CTHEAICERL TRBERNR () &@BRICREFHRH/NPLETT,
HBRIWWHEIC & DRRFHRNELZD X TOTTROENEAERICTTRRE LI,

XBEITTFEARIZE - LBREICPIRBEEFEX LOERICED, ENdHBAasE L)
XITDTHOSMUHTTELIEE L,

1.FTRBEETERDHLIEEZ W,

FTIE BEKDOBIEN COEBZELBE VKOV EWHBBICSRIELLEEV SHED/N—Y DTEED
BNIZEIBATEX I 2 ORI /BURRAB 2R FE LD EBAD R L—XICIRDET,

7

BIETTHLED/N—YDE RTINS IBETH REDIA Y SV N—YEXEZABITNIEZDH TEXTEX Y,
A A VNR—YVEXEZ CHFED/N—Y DRBEPHEFEEEREICTIX VTSV EERRBRREZHE I WWLEITh
FREETIT . BERODCEEIN BIEICBEITLET,

MX—EER>TWRWBEBSEVET,

A: BURERIAE TRER B: SIECRER/IN—VE C: SiEXH5H3~4HT
NR=YDRELHYEE EXULREZEXILAS, BEFRODZHED. BIEIC
H#RI %, EREIFTLET,
v, AVSAY
ﬁﬁ@g{%—i‘yﬁf 2 IV—‘VE%E

BURIEIZZD

ATYA—H

BENTY,

. J

2.8EICTTIIBWERIE RosETcREISEERSTHBATEEY,

RIEICITHBWEEE. ZER—LAR—YADOREREA Y103y IS ERUIAHEZ W,

p
A=Y NTERBEICALAD http://kyoshoshop-online.com

KYOSHOR—ALR—IVRDA VTV I ANS
REAVZAavT w2y LTWEREL
MAEQRIO—RZERT THAAA TN
CEBEBYAIMITZIERATELES . MEERIF
EANDSZZHALIEEL,

AVTA22avT (A2 =Ry ) TEAL
ONLINE SHOR S rnosesmaG Lot
BV ISERVW L ITERT DT
fEEN,

REHEt
T243-0034 #HF/IREAHMT153

OHHV AR I——EHRRET
BEE 046-229-4115 SHEE : B~2E (REEERC) 13:00~19:00



The service mentioned below is available only for Japanese market.

{30 RIELTRBRLAOBHVA LA

L % 151 [A] KH

M TlD, BIELUTATLEFL WA RBRVWERECIWVWELES, STBAWCEW:
IRFEIEXR 2. BB —T—HREALSHEVWEEL LIV,
REI——MHAEABEWEETORIE. BEFWELH, TEORBEWEEHIK
ICHRBEIFZ CEEADDZ, 77V I AXRIFEETEED <EE W\,

RENDOEHWSEE - R —H—HE,

RBICEBEVWGEORIE, TREI—T—HEREICTEE LSV,
BRWEETOREIE. FTICEmPEL/ BRGREZ CARD S A, B/ BkGHGBAEDOR—IE, TEES, BmES
(F—No)ZzRHWB R E, BENEFKMICEMSEL LT,

zszcosmnatir: 040-229-41 15 =sscosmuati Bl~am@Rsa%R)13:00~19:00,

raxcosmwati: 046-229-1050 1 it e siihe anmanens

BETOSMVAEE : T243-0034 @RI BEART fitF153 REKART 1—F—HHK=E%

-------------------------------------------------------------------------------------------- BEUR U oo

HEWS AR

BEIWE TR FAXECREETEED LSV BETER RE TR DSAEZERBSIETREXT,
HxDB AR BEVWGERABKOIE—ZRE LTSV,

[ = No.33003 EEEE 4> 77—/ NEO 2.0 readyset )
4 mEmE [TBA _
o PN - ———  )|gpg|T® & A H
>MEF A—=h—% [5LRES - ET—4—
FOK LN
TUHF
N R/CIE # G
= T
CEHE
(R it
75 8
ZHED =
iR EEE ( ) FAX ( )
FADEBIL | .
gk | o ( ) FAX ( )
| BB~ SR (RERER)13:00~19.00 CBESE ALK : g | RINo.srmeAm )
( _ N\
BEIWESE TEEAMRE a8/ BESHE0o— VB OBRES (F—No) EARWSHE, BEN BEMICTRALLEE L,
\, J

XRERRRE TR, BEROBEABROREICHEANTED T, BERLDO. EXRUBHVEEZRBU THD A EEHROBABRICOEEL TR, (1)~B)DBEAZREE|UTCE=EICRRH
UehRATRI B L5 EEBHDEEA. (1)BEROFFOEEEZRII BT, QEFRICEDERTHERERIILEG. Q)T —EXDREDIcHLBHOETLICHTRT 255,



KyOSHO

HE FINEST RADIO CONTROL MODELS

RER—LNR—Y
www.kyosho.com

*KYOSHO CORPORATION hereby declare that this product is in compliance with
the essential requirements and other relevant provisions of Directive 1999/5/EC.
The Declaration of Conformity (DoC) can be downloaded at following URL.
www.kyosho.com/eng/support/doc/index.html

*Hiermit erklart die KYOSHO Corporation, dass dieses Produkt in Ubereinstimmung
mit der Richtlinie 1999/5/EC ist und ihr in allen relevanten Punkten entspricht.

Die Konformitatserklarung kann unter dem folgenden Link abgerufen werden:
www.kyosho.com/eng/support/doc/index.html

FCC CAUTION
*Par la présente, KYOSHO CORPORATION déclare que cet Changes or modifications not
équipement est conforme aux exigences essentielles et aux autres expressly by the party responsible
dispositions de la directive 1999/5/CE qui lui sont applicables. for compliance void the user’s

La déclaration de conformité peut étre consultée a I'adresse suivante: www.kyosho.fr/rtte-doc.htm Authority to operate the equipment.

*Por medio de la presente KYOSHO declara que este producto cumple con los

requisitos esenciales y cualesquiera otras disposiciones aplicables o

exigibles de la Directiva 1999/5/CE. A

La Declaracion de Conformidad (DoC) puede descargarse en la siguiente =3 v
direccion de Internet: www.kyosho.com/eng/support/doc/index.html 28 ﬁ:ﬁﬁﬂ = *j:

T243-0034 #%)|| EEARAMF153

[ —n—EROREBREERLT @ 1 — ¥ —HHK=EEEE 046-229-4115
R2IR/ICELLBEL S5, | BEWAEE  BBE~2R@HREZR<)13 1 00~19 : 00

852015081 PRINTED IN CHINA



XSEAMICCDHRAEZR BHRAICBEDTFICERLTLEEIW,
Before beginning assembly, please read these instructions thoroughly.

Vor Inbetriebnahme unbedingt die Bedienungsanleitung lesen!
Avant toute utilisation, lire attentivement cette notice de montage !

Antes de comenzar el montaje, lea atentamente este manual de instrucciones

KE21IR T Y >/

KE21R ENGINE / KE21R Motors
KE21R MOTEUR / KE21R MOTOR

RS
INSTRUCTION MANUAL
Bedienungsanleitung
NOTICE EXPLICATIVE
INSTRUCTION MANUAL

THE FINEST RADIO CONTROL MODELS

No.74018

(1] z@Y MILLIX—
BASOBRERELIVIVOD
ElEg = H9 2,

2] %v7LY—
el e BEERERASEED, ZOET
IvyypOEHEIY N O—ILY 3,

B8] =—KILix7
RASOMROBEERET 3,
(#@zlcon. BE BRICHZ, )

4] 2OY RILRMYFRIY 21—
FARYVTERET 3,

56l yA—735%
EfFESnicRARICEANT 3,

6] VALTIRY—9—
IVIVEREIE S,

ZA—KEOFEERIY 12—
ZO0—-BORER - MEOEZHAET 3,

I7—9Y—4—

9] LF2—Y—<TL—91YB/VIIN—>

LF1—9—<EFTH/7NL—>

@ Die Bauteile des Motors

m Drosselkiiken :
Steuerung der Motordrehzahl
@ Vergaser :
Erzeugt das Treibstoff / Luft Gemisch
@ Diisennadel :
Reguliert das Gemischverhaltnis
(das Zudrehen mit Uhrzeigersinn erhéht
die Drehzahl und Temperatur)
@ Mechanische Leerlauf-Justierung :
Justiert den Leerlauf.
@ Gliihkerze :
Zindet das Treibstoff / Luft Gemisch

@ Seilzugstarter / Elektro-Bordanlasser :
Zum Starten des Motors

Leerlauf Diisennadel :
Reguliert das Leerlaufgemisch

Luftfilter

@ Venturi
< Fiir Einlaufvorgang / Silber >

Venturi

< Verwendung nach Einlaufprozess / Blau >

4 N
<TL—UA4VR/ZILIN=> <EFTR/TI—>
< For engine break-in period < Use after break-in period
/ Silver > / Blue >
< Wahrend der Einlaufphase < Im Normalbetrieb
/ Silber > /Blau >
< Pour le rodage moteur < Pour une utilisation normale
/ Argent > /Bleu >
< Para el rodaje motor < Para una utilizaciéon normal
/ Plateado > / Azul >
- J
OI VI YEMBDA ®ENGINE

m Throttle Lever :
Adjusts amount of air-fuel mixture
inflow and controls engine rpm.

@ Carburetor :
Mixes air and fuel appropriately
to control engine running.
[3] High-Speed Needle :
Adjusts the amount of fuel inflow for the mixture.
(tightening increases speed & temperature)
@ Idle Speed Screw :
Adjusts idling.
@ Glow Plug :
Ignites the compressed air-fuel mixture.
@ Recoil Starter :
Starts the engine.

Low-Speed Needle :
Adjusts volume of air and fuel in mixture.

Air Filter

@ Reducer < For engine break-in period / Silver >

Reducer < Use after break-in period / Blue >

O MOTEUR

m Commande de carburateur :
Commande l'ouverture du carburateur.
@ Carburateur :
Mélange l'air et le carburant pour
l'accélération du moteur.
@ Pointeau principal :
Permet d’ajuster la proportion de
carburant dans le carburateur.
(le serrage augmente la vitesse
et la température)
@ Vis de ralenti :
Permet de régler le ralenti du moteur.
@ Bougie :
Permet I'explosion du mélange.
@ Lanceur a main :
Pour démarrer le moteur.
Vis de reprise :
Pour ajuster le volume d'air et de
carburant dans le mélange.

Filtre a air

@ Venturi
< Pour le rodage moteur / Argent >

Venturi

<Pour une utilisation aprés le rodage>

®MOTOR

m Mando del carburador :
Regula la mezcla aire-combustible
y las rpm del motor.

@ Carburador :
Mezcla el combustible y el aire.

@ Aguja :

Regula la cantidad de combustible.

(apretar incrementa velocidad y temperatura)
@ Tornillo de Ralenti :

Ajustar el ralenti
@ Bujia :

Provoca la combustién de la mezcla.

@ Arrancador Manual / Arrancador Electrico :
Arranca el motor.

Tornillo de baja :
Ajusta el volumen de aire y combustible
de la mezcla.

Filtro de Aire

@ Venturi
< Para el rodaje motor / Plateado >

Venturi

< Para una utilizacion normal / Azul >

74018-TO1

(B3MRAL7E)
51



@I VY VIREIELKRS LEE (FL—U1Y)
KE2TRI VI Vi, TIHHERICRERREICHEINT
WET, BIZ—RINLT, BRAY MLRANYFRIY
21—, IAO0—KOFEEZ YY) 1 —%SHWT, BEOD
BURSRBAEDIRRICE>TTL =714 ET>TLEE W,

O+ 7L Y —DHAE
TL—0 4 VRTHROBREETICE VT, TR, BEIC
BADETHFr ILY—EWABT B L TET 71—
EBLET I ENTEET,

> 74 RY Y TEERDIRE

4]20v MLAKNY 7RI Y 12—

FA KUY IEERE EF S
— SEHOAD

7oA R YT EERE TS
— LEEDD

> ETT7 1 —ILOFAE

MEBICE T DERDH D
— DU DD

IEDHLL T VY DREHD 130CUEH B
— DUHEIT S

O EREDFAN
XTI 2HBE. MBS VI RICHES TRBIR2TRNT
<REW,

¥ TVIVATMEREU K S ICBEIERVWTLLEE 0,
AT IR Z>TcE £, REBEZDEFICLTHRLC L
REMFERATIEICTYIVNBFHLICKKEDEITDT
FEELTLIEEL,

¥ TYIVNEDFBNIE. X7/ —ILEEEEAT L —
EESTTIVETELTLREE W, H. EEREFAR
[+ EELTLIEE W, Flee FY TRAILEDITY
IYVARBAA T FUVRAAALINEETL TR ERWTTY,

AVIIPIrF—RER, EHIC
FEALEBEW, KXDEREREICHEDET,

r--
S

FR I IVIUAYROBEZAELLENS130CE
BZRBWEST>TLEE W,

BESTHIEVGESIEA—/N—Eb—rIERWVWELSIC
B Z—RILNILTRABRBOFHDBEISEREL TS,

Z—FRILNILT B2 & D 2.5EER U IIED
BEREREMBEEBDET, ThlLEHd ETYIVD
BEOBNDBDETOTEREL TS,

AR IVIVORBRETETIERHST>TLLEIW,
AV ZZESETOESIH LRI Y Y VEEGEHDH
ENDBEZOI VI VIBREBEDENDSHDET,

IVIVHEWSER, AOY ML
ARy TRV a—, Z—RILINILT
BAMCEZES DS,

Y7 ROREICEDET,

=4
=

52




@ENGINE STARTING & BREAK-IN

Starting Engine and Break-In

The KE21R Engine is preset from the factory. Do not change
the default settings on [3] Needle Valve, [4] Throttle Stop
Screw, Slow Speed Adjuster Screw. Follow the break-in
instructions in the instruction manual.

@ Fine Tuning Carburettor

After break-in is complete and model is running normally,
driving feel can be improved by fine-tuning the carburettor to
suit temperature and humidity conditions.

» Adjusting Idle Speed

(4] Throttle Stop Screw

Increase idle speed
— Screw in slightly

Decrease idle speed

— Unscrew slightly

> Adjust driving feel

Tighten

®/@ Needle Valve

Unscrew

Acceleration feels sluggish
— Close slightly

Acceleration is sharp and engine temperature is more than 130°C
— Open slightly

@ MAINTENANCE

* After running the engine, draw out any leftover fuel from
the fuel tank.

*k Draw out fuel from inside the engine as well. Fuel that
remains inside the engine, may clog the engine and
make it difficult to start.

* Remove dirt etc. from the exterior of the engine with a
brush and spray cleaner or methanol. Use extra caution to
avoid fire. Also, putting maintenance oil inside the engine
through the carburetor’s air intake is recommended.

VAN

Warning

Never use gasoline or thinner when
cleaning! This may cause Fire !

CAUTION: CAUTION: While measuring the temperature
of the engine head, ensure it does not rise
above 130°C.

If you do not have a way to measure the engine’s
temperature, take care not to over-tighten the
[3] Needle Valve so the engine doesn’t overheat.

Normal setting of the Needle Valve is about 2.5 turns
back from its fully closed position. Please take care
as tightening the Needle Valve past this point may
damage the engine.

CAUTION: Perform all engine adjustments while
running the model on the ground.
Engine RPM can increase too much with no
load on the wheels and damage the engine.

Except for the throttle stop screw and
needle valve, do not touch any part of
the engine while it is hot as this can
cause burns.

If disregarding this warning, you

may cause burn injuries.

VAN

Warning

53




@ Motor Starten & Einlaufen

Starten und Einlaufen des Motors

Der KE21R ist werksvoreingestellt. Andern Sie nicht die
Einstellung der Dusennadel [3], Standgasschraube [4], oder
Teillastnadel [7]. Folgen Sie der Einlaufprozedur in der Anleitung.

@ Feineinstellung des Vergasers

Nach Beendigung des Einlaufvorgang, kann die Fahrleistung
optimiert werden, durch Feineinstellung des Vergasers
passend zur Umgebungstemperatur und Luftfeuchtigkeit.

» Einstellung des Standgas

|4]Standgasschraube

Erhéhung des Standgas
—> Leicht hineindrehen

Reduzierung des Standgas
— Leicht herausdrehen

P Gasannahme einstellen

Hineindrehen

(‘ Disennadel

Herausdrehen

Beschleunigung ist schlecht
— Leicht hineindrehen

Beschleunigung ist direkt und Motortemperatur ist mehr als 130°C
— Leicht herausdrehen

@ Die Wartung des Motors

*k Entfernen Sie nach dem Betrieb des Modells den
Treibstoffaus demTank!

* Entfernen Sie auch alle Treibstoffreste aus dem Motor.
Dazu den Motor im Leerlauf starten. AnschlieBend den
Schlauch am Vergaser abziehen und warten bis der
Motor ausgeht.

*k Schmutz und Verunreinigungen auf der AuB3enseite des
Motors sind mit einer Burste unter Zuhilfenahme eines
Reinigungssprays oder mit Methanol zu entfernen. Auf
Grund der Brandgefahr ist eine erhéhte Vorsicht geboten.
Zudem wird empfohlen, tber die Luftansaug6ffnung des
Vergasers Pflegedl in das Motoreninnere hineinzugeben.

Verwenden Sie niemals Benzin oder
Verdiinnung zum Reinigen des Motors,
Achtung s besteht Brandgefahr!

ACHTUNG: Messen Sie stets die Zylinderkopftemperatur,
ein Maximum von 130°C darf nicht liberschritten
werden.

Falls Sie keine Mdglichkeit haben die Temperatur zu
messen, die Vollgasnadel [3] nicht zu stark schlieBen,
um ein Uberhitzen des Motors zu vermeiden.

Die normale Einstellung der Vollgasnadel liegt bei
ca.1.5~1.8 Umdrehungen aus der geschlossenen
Position. Die Nadel nur ganz leicht zudrehen, da
sonst das Ventil beschadigt wird.

ACHTUNG: Alle Motoreinstellungen miissen im
Fahrbetrieb vorgenommen werden.
Andernfalls kann der Motor leicht
hochdrehen und dadurch beschadigt
werden.

( AuBer fir die Drosselanschlagschraube\

und Nadelventil, keinen Teil beriihren
der Motor, wahrend er heiB, da dies zu
Verbrennungen fiihren kann.

Wenn Nichtbeachtung dieser Warnung
kénnen Sie Brandverletzungen
verursachen.

AN

Achtung

54




weer IMPORTANT ****
REGLAGES, DEMARRAGE ET RODAGE MOTEUR

@REGLAGES MOTEUR

Le moteur est pré-réglé en usine.

Cependant vous devez vérifier les réglages moteur avant
de le démarrer. En cas de doute prendre conseils aupres
de votre revendeur ou d’'un modéliste confirmé.

Vis de ralenti

Vis de ralenti

0.4~0.5mm

Volant moteur

Cloche d’embrayage

1- REGLAGE DU RALENTI
Allumer I’émetteur puis le récepteur.
Positionner le manche et le trim de
gaz/frein au neutre. Ajuster la vis
de ralenti afin d’obtenir une
ouverture de 0,4 a 0,5mm.
L’ouverture ne doit jamais excéder
0,5mm sans quoi le moteur risque
de casser.

La vis de ralenti :
Permet de régler le
régime du moteur
a l'arrét.

Le ralenti moteur se constate lorsque le volant moteur est en
rotation alors que la cloche reste statique.

S

C IR
)f\%—

=
D) @

‘\Q ,;:’)//f
D) Q=
N'@

Vis de reprise

2 - REGLAGE DU POINTEAU

Le pointeau principal est pré-réglé
en usine. Pour effectuer le réglage
d’origine, visser complétement le
pointeau principal, puis le dévisser
de 3,5 tours.

Visser la vis de pointeau pour
augmenter le régime du moteur
Dévisser la vis de pointeau pour
réduire le régime moteur.

La vis de pointeau :

Permet de régler le

régime maximum du
moteur.

3 - REGLAGE DE LA REPRISE

La vis de reprise est pré-réglé en
usine. Seuls les utilisateurs
confirmés peuvent modifier ce
réglage.

D’origine, la téte de la vis de reprise
doit dépasser de 1Tmm I'extérieur
du corps du carburateur.

La vis de reprise :
Permet de régler la
puissance du moteur
a bas régime.

LIRE ATTENTIVEMENT AVANT LA PREMIERE UTILISATION

@DEMARRAGE MOTEUR

Procéder comme indiqué.

1 - Placer la voiture sur un stand de maintenance.

2 - Fixer le filtre a air sur le carburateur comme indiqué
dans la notice.

3 - Remplir le réservoir de carburant spécial modeéle réduit.
Utiliser un carburant comme le Hot Fire 16% de nitro.
S’assurer de la propreté du réservoir et du carburant afin
qu’aucun résidu rentre a l'intérieur.

4 - Allumer I’émetteur puis le récepteur.

Placer la commande de gaz au neutre.

5 - Débrancher la durite de pressurisation fixer a
I’échappement, puis souffler dedans afin d’'ammener le
carburant jusqu’au carburateur puis la rebrancher.

6 - Placer le socquet de démarrage (chargé) sur la bougie
afin de l'allumer.

7 - Tirer sur le lanceur plusieurs fois. Ne tirer que 20~30cm
de corde maximum. Tirer plus risque de casser le lanceur.
8 - Une fois le moteur démarré attendre 10~15 secondes
avant de retirer le socquet puis laisser tourner le moteur
au ralenti pendant 1 minute afin de s’assurer qu’il conserve
un ralenti stable.

Si le ralenti est trop bas, visser la vis de ralenti de 1/4 de
tour. Si le ralenti est trop haut, la dévisser de 1/4 de tour.
Toujours procéder par quart de tour pour effectuer les
réglages.

@®RODAGE MOTEUR

Suivre les consignes suivantes :

- Nous vous préconisons d’éffectuer le rodage sur un circuit.
La carrosserie doit-étre fixée sur la voiture.

- Effectuer I'équivalent de 1 litre de carburant pour faire

le rodage du moteur.

- Ne jamais étre plein gaz lors du rodage et rouler a
mi-régime moteur.

- Apres le 3éme réservoir de rodage, vous pouvez dévisser
la vis de pointeau de 1 tour maximum afin d’optimiser la
lubrification du moteur.

- Vérifier que la température du moteur n’excede pas 100°.

@ COUPER LE MOTEUR

Il existe différente méthode pour éteindre le moteur mais la
plus simple consiste a étouffer le moteur en placant un
chiffon sur la sortie d’échappement.

ATTENTION DE NE PAS VOUS BRULEZ.

@ MAINTENANCE DU MOTEUR

- Aprés utilisation, toujours retirer le carburant du réservoir.
- Retirer la poussiere et autres résidus de I'extérieur du
moteur avec un pinceau et une bombe d’air comprimé.

- Il est recommandé de mettre de I'huile de maintenance

a l'intérieur du moteur a travers le carburateur ou en
retirant la bougie.

( NE JAMAIS TOUCHER LE MOTEUR
A LORSQU'IL EST ENCORE CHAUD.
Attention RISQUE DE BRULURE IMPORTANTE !
J
p
NE JAMAIS UTILISER UN AUTRE
A CARBURANT QUE DU CARBURANT
Attention SPECIAL MODELE REDUIT !
- J

55



++e|MPORTANTE****
AJUSTE, ARRANQUE Y RODAJE MOTOR

A LEER ATENTAMENTE ANTES DE LA PRIMERA UTILIZACION

@ AJUSTAR EL MOTOR

El motor viene preajustado de fabrica.

Sin embargo, debe verificar los ajustes antes de
arrancarlo. En caso de duda informese en una tienda
especializada o con un modelista confirmado.

1- AJUSTE DEL RALENTI
Encender la emisora y luego el
receptor. Posicionar el gatillo y el
trim de gas/freno al neutro. Ajustar
la aguja de ralenti para obtener
una apertura de 0.4 a 0.5mm.

La apertura nunca debe ser
superior a 0.5mm, el motor podria
romperse.

Aguja de ralenti

Aguja de ralenti

La aguja de ralenti :
permite ajustar el régimen
del motor cuando el coche
esta parado.

0.4~0.5mm

Volante motor

AR
Campana de embrague\ o
— \

El ralenti motor se constata cuando el volante motor esta girando
mientras que la campana esta estatica.

2 - AJUSTE DE LA AGUJA

DE ALTA

La aguja de alta viene preajustada
de fabrica. Para efectuar el ajuste
de origen, apretar completamente
la aguja de alta, luego, aflojar de
3.5 vueltas.

Apretar la aguja de alta para
aumentar el régimen motor.
Aflojar la aguja de alta para reducir
el régimen motor.

Apretar La aguja de alta :
Permite ajustar el
régimen maximo del

Aflojar

motor.

3 - AJUSTE DE LA AGUJA DE
BAJAS

La aguja de bajas viene
preajustada de fabrica. Sélo los
usuarios confirmados pueden
modificar este ajuste.

De origen, la cabeza de la aguja
de bajas debe depasar de un
milimetro el exterior del cuerpo del
carburador.

La aguja de bajas :
Permite ajustar la potencia
del motor a bajo régimen.

@ ARRANQUE MOTOR

Proceder como se indica aqui abajo.

1 - Poner el coche sobre un soporte de mantenimiento.

2 - Fijar el filtro de aire sobre el carburador como se indica
en el manual de instrucciones.

3 - Rellenar el depdsito con combustible especial para
modelos de radiocontrol. Utilizar un combustible como el Hot
Fire con 16% de nitro. Verificar que el depdsito y el
carburante estan limpios para evitar que pueda entrar
cualquier residuo en el interior del motor.

4 - Encender la emisora y luego el receptor. Poner el gatillo
de gas en posicién neutra.

5 - Desconectar la manguera de presurizacion, fijarla al
escape, después soplar dentro para traer el combustible al
carburador y luego reconectarla otra vez.

6 - Situar el chispdmetro (cargado) sobre la bujia para
encenderla.

7 - Tirar del tirador varias veces. No tirar mas de 20~30cm
de cuerda ya que el tirador podria romperse.

8 - Una vez el motor arrancado, esperar 10~15 segundos
antes de retirar el chispdmetro, luego, dejar el motor en
marcha durante un minuto para asegurarse de que conserva
un ralenti estable. Si el ralenti es demasiado bajo, apretar la
aguja de ralenti de % de vuelta. Si el ralenti es demasiado
alto, aflojar la aguja de ralenti de % de vuelta. Proceder
siempre por cuarto de vuelta para hacer los ajustes.

@®RODAJE MOTOR

Seguir las instrucciones siguientes:

- Le recomendamos efectuar el rodaje en un circuito. La
carroceria debe estar sujeta al coche.

- Circular el equivalente de 1 litro de combustible para

rodar el motor.

- Durante el rodaje no ir nunca a todo gas, circular a un
régimen motor medio.

- Después del tercer depdsito de rodaje, puede aflojar la
aguja de alta de una vuelta como méaximo para optimizar la
lubricacién del motor.

- Verificar que la temperatura del motor no excede de 100°C.

@ APAGAR EL MOTOR

Existen diferentes formas de apagar el motor, pero la mas
simple consiste en asfixiar el motor poniendo un trapo sobre
la salida del escape.

LLEVE CUIDADO DE NO QUEMARSE

@ MANTENIMIENTO DEL MOTOR

- Retirar todo el combustible del depdsito después de cada
utilizacion.

- Rerirar el polvo y cualquier otro residuo del exterior del
motor con un pincel o una bomba de aire comprimido.

- Se recomienda poner aceite de mantenimiento en el
interior del motor a través del carburador o quitando la bujia.

N
NO TOCAR NUNCA EL MOTOR CUANDO
ESTE CALIENTE. EXISTE UN RIESGO

Atencion DE QUEMADURA GRAVE.
J

( j NO UTILIZAR NUNCA UN COMBUSTIBLE)

DISTINTO AL RECOMENDADO
= ESPECIALMENTE PARA MODELOS DE
(o' RADIOCONTROL. )

56




KE21RI Y Y v 5 #5E / EXPLODED VIEW / EXPLOSIONSZEICHNUNG / VUE ECLATEE / DESPIECE

i
1

1

1 - N

| 74023-16 S 74019-14 AN

1 Q N

1 N
1

1 74019-13
1

h I
: [~ 74023-14
1

1

1

S0)

(T
)

74018-01

=)

e
- — — (I

H

A\ L\ RL ) e

74023-16
74018-01

| —

74023-20

> N
74018-02 N
AN 74019-11
Y
N\
74018-03 .
74019-12—~
74018-04 — AN -
- I \
] Y
1
74023-06 '
74023-07

74018-04

————————————————

74018-05

74019-06

P ——————————

\

74019-09

-,

D 74019-06

\%74019-06

11\071\0_‘y SPARE PARTS % FOR JAPANESE MARKET ONLY.

2 B ‘ =Y & * A - )= % K
No. Part Names (Fi1R) . EURNE (k)
74018 ﬁggﬁggn\giz\/ 20000 7401913 | g T~ A% b 1000
74018-01 C?yllfnge/):I-I_e/z;d/(}i\EQgK FI:_)Z]R) 2200 74019-14 Igjejzu%e_r 1thet_(EEJZE":) (KE25) 700
7401802 | e ond (KER1RY | 1200 74023:06 | gt pin ) 500
7401803 | [ Gaceer (kE2iR) - 400 7402307 | Gionnasiing Rod (@X21) 1800
74018-04 ,E;S;fot ; éyinge\fg;t_férR)(KEmR) 3200 74023-14 ﬁe;d':gg ‘(‘/Gi)\(ZE?XZT) 1300
7401805 | & ticoase (<eoimy o 5500 740236 | Sido aive St (G2 2000
7401806 | yaniconat (kE2IR) 3000 74023:20 | Thdtte et Sprng ffor Gxe1) | 150
701906 | Stoc Sopper (Kezs) 600 7402321 | &3t Qutsice Boaring (nally 650
74019-08 sﬁgte_rzr;ff (Egzg) (KE25) 800 74905 g%g\; g;uz'j 800
7401909 | oo pints Set (kE2D) ) 2000 97045 | \iter Gacker (21.28 oiass apesy oo | 1200
74019-10 ,gei'oﬂ}sﬁgr;fs;fblyﬁég;u — (KE25) | 4g09 *EREERIETER27ESH BREOEDTT,
01911 | Sl ot Sot (KEDS) 2300
7401912 | Gide Carbuncior Assembny (Keas o | 5000

57



58



59



/\ CAUTION

Only use parts from the above list as replacements for the unit or starter motor.
(*Do not use No.74001B Electric Starter Unit or No.74002 Starter Wiring Unit as
these can cause short circuit. This is dangerous.)

A Vorsicht

Verwenden Sie ausschlieBlich die oben genannten Ersatzteile! Verwenden
Sie keinesfalls die 74001B Startereinheit oder 74002 Kabelsatz. Dies kann zu
Kurzschliissen fiihren.

/\ ATTENTION !

Pour tout remplacement de piéce de I'unité de démarrage moteur,
utiliser uniquement celles spécifiées dans la liste.

(*Ne pas utiliser le démarreur électrique #74001B ou l'unité #74002.
Leur utilisation peut provoquer un court-circuit et ceci est dangereux.)

/\ PRECAUCION

Utilice solamente las piezas arriba descritas para el motor y arrancador.
(*No utilice el Arrancador Eléctrico No.74001B ni No.74002 ya que podrian
causar un cortocircuito.)

( Riih—bR—Y J

www.kyosho.com

*Specifications are subject to change without prior notice!

*Technische Anderungen sind ohne vorherige Ankiindigungen méglich!

*Les spécifications peuvent changer sans préavis!

*El fabricante se reserva el derecho de introducir modificaciones en los kits sin previo aviso!

© Copyright 2015 KYOSHO CORPORATION  gs201508-1  PRINTED IN CHINA

FCC CAUTION

Changes or modifications not

expressly by the party responsible
for compliance void the user’s
Authority to operate the equipment.

THE FINEST RADIO CONTROL MODELS

Rkt

T243-0034 #HE)I|BEARHGMF153

@ 1— U —HREBEEBELE 046-229-4115
BEIWEEIZE :
BRE~SBE®MEHZER<)13 1 00~19 : 00




	33003T3T4 INFERNO NEO 2.0 KT-231P MM_ 1
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_ 2
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_ 3
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_ 4
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_ 5
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_ 6
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_ 7
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_ 8
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_ 9
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_10
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_11
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_12
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_13
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_14
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_15
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_16
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_17
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_18
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_19
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_20
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_21
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_22
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_23
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_24
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_25
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_26
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_27
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_28
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_29
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_30
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_31
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_32
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_33
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_34
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_35
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_36
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_37
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_38
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_39
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_40
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_41
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_42
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_43
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_44
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_45
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_46
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_47
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_48
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_49
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_50
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_51
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_52
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_53
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_54
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_55
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_56
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_57
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_58
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_59
	33003T3T4 INFERNO NEO 2.0 KT-231P MM_60

